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Notes for using this parts book

1. This book was prepared based on information available in May 1995.
2. Parts are subject to changes in design without prior notice,
3. Parts supplied as complete assemblies are circled by a dottedline |___ 1.
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Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch basiert auf den Informationen vom Mai 1995.

2. Modellinderungen sind vorbehalten.
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3. Die Teile, die als kompletter Satz geliefert werden, sind mit einer | !

gestrichelten Linie umrandet.
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Notes sur |'utilisation de ce manuel de
piéces détachées

. Ce manuel a ét¢ fait d’aprés les renseignements valables au mois de Mai 1995,

2. Lespieces peuvent étre sujettes & des modifications sans préavis,
3. Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait
pointillé I 1 .
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A . RER / Machine body / Maschinengehduse / Corps de la machine / Cuerpo de la maquina
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A . ={6B3{% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE  |qTv ElAq NAME OF PARTS RV
2 $32514001 1|~y Eai—s BED COVER (5)
3 $23418001 APFESIVC SCREW, M4X5
4 $32515001 1]y Khs-L BED COVER (L)
5 061400816 | 4% 35 34xs SCREW, FLAT M4X8
10 117936009 AlA 51 OIL CAP
11 117934009 255 OlL CAP
12 159150009 3resr a5 OIL CAP
14 $32655001 1|7—anr-L ARM COVER (L)
15 060501016 313 > FM5X10 SCREW, BIND M5X10
20 159150009 1a=vor95€ OIL CAP
21 511816000 1|4 5 > FnK-2N CLAMP NK-2N
22 062400816 1|+ ~04xs SCREW, PAN M4X8
23 140890009 ikt hy T OIL CAP
24 $20878000 | 2[(x735t> OIL CAP
155-401-050
B . $14EERENEAIR / Needle bar and driving clutch mechanism/ Nadelstange und
antriebskupplung /Barre a aiguille e mécanisme d’embrayage d’entrainement/
Barra de aguja y mecanismo de embrague de mando
REF.NO. CODE |qQ71Y ErA A NAME OF PARTS R
1 $32574001 1l7vErvan L= THREAD TAKE-UP COUPLED DRIVING LEVER
3 018501036 1|7+ %1 rsx10 BOLT, SOCKET M5X10
4 107550002 1lan ROLLER
5 $32575001 1|7 Erane- PIN
6 $32576001 NEPPr L THREAD TAKE-UP BEARING
7 018501236 | 2|7+ &N bsx12 BOLT, SOCKET M5X12
8 $32577001 1FrEry EoLii-2 8 THREAD TAKE-UP DRIVING LEVER ASSY
9 $32580001 tlanvy ROLLER SHAFT
10 532674101 1lanos ROLLER 8
11 021500103 1|+ p122s NUT, 1 M5
12 113431002 1|4 % WASHER
155-401-117



C. L#BAR / Upper shaft mechanism / Obere Welle / Mécanisme de I'arbre supérieur /
Mecanismo del eje superior
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¢ . L#hR3R / Upper shaft mechanism / Obere Welle / Mécanisme de I'arbre supérieur /
Mecanismo del eje superior

REF.NO. CODE  {QTY T NAME OF PARTS RMY
1 $32517101 1fvovy UPPER SHAFT
2 140726000 Hmosyxaim UPPER SHAFT BUSH (M)
3 532518001 1755 24— BALLANCER
4 012060636 | 2|7+EF6x6 SET SCREW, SOCKET (FT) M6X6
5 $32519001 PP PZEEY: UPPER SHAFT BUSH (F)
6 012060636 | 1|7+E56xe SET SCREW, SOCKET (FT) M6X6
7 $32520001 1FrErhi THREAD TAKE-UP CAM
8 $32521001 EEFISE WASHER, THRUST
9 $32522001 Wravxay SCREW
10 $23651001 3|7+ Sexekv 2 SET SCREW, SOCKET (FT) M6X6
11 $32532001 1y s09 ks 3 CRANK ROD ASSY
11-1 $32523001 1|oors 524 90° CRANK
11-2 145466001 1nukss32avF NEEDLE BAR CRANK ROD
11-3 147777000 == kuxPyYLY NEEDLE BEARING
11-4 145465001 1|o 22 V357L SCREW, M3.57L
12 $32507101 1oveFvLsrEss JUMP SOLENOID ASSY
12-1 $32501001 IIVIPEA T S JUMP SOLENOID BASE
12-2 $32502000 P PF Pl JUMP SOLENOID
12-3 081003870 1lous9s3 ORING, §-3
12-4 048025346 | 1|t x7E2S RETAINING RING, E2.5
12-5 $32503001 tlive st kay JUMP SOLENOID BRACKET
12-6 $35646001 213 ~a26xs SCREW, PAN M26X8
12-7 $32504001 IS CAM PLATE
12-8 525773001 2lg2va SHOULDER SCREW, M4
12-9 $32505001 1|rassrix SPRING, PLATE
12-10 062400816 | 2|+ ~2ax8 SCREW, PAN M4X8
12-11 062400816 | 2|+~zaxs SCREW, PAN M4X8
12-12 $34200001 1lvestekgyoay SOLENOID CUSHION
12-13 $37277000 thvr s Ry 2YN JUMP SOLENOID HEAT SLINGER
13 062401016 |  2|*+~=4x10 SCREW, PAN M4X10
14 $32525001 VL CPERLEPAS NEEDLE BAR VERTICAL SET
14-1 532526001 1HoreTaq18% JUMP CLAMP
14-2 062351016 1]+~235%X10 SCREW, PAN M3.5X10
14-3 $32527001 1|svTaq JUMP BRACKET
14-4 $32530001 V|ov e Frix SPRING
14-5 $32531001 1HERAET AR BASE NEEDLE BAR BUSH
15 $32533001 MEIVVE BASE NEEDLE BAR
16 $33673000 | 1|ErAUEITTIH BASE NEEDLE BAR FELT
17 012060636 | 1|7+ EF6x6 SET SCREW, SOCKET (FT) M6X6
30 $32435001 loomerns—- BEARING COLLAR _
31 523651001 2|7 reFexery £ SET SCREW, SOCKET (FT) M6X
32 076204659 1\2 = 529 re20avv BALL BEARING, 6204VV
155-401-109



D . $1#Baf% / Needle bar mechanism / Nadelstangenvorrichtung /
Mécanisme de la barre & aiguille / Mecanismo de la barra de aguja
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D. ﬁﬁ@ﬂﬁﬁ‘a / Needle bar mechanism / Nadelstangenvorrichtung /
Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

: REF.NO. sacosDE QTY Ex 2o NAME OF PARTS RV
7282009 1| FEIF—2Z NEEDLE B

2 018061636 2|7FHI b 6X16 BOLT, SO?KRE%E)Q 6

3 025060236 2/ES3HHRFLIIE WASHER, PLAIN M 6

2 028060243 2{ 2 HH %26 WASHER, SPRING 2-6

151947101 2iaan ROLLER(11)

7 062401416 2|F~3aX14 SCREW, PAN M4X14

8 026040236 2les¥Ax %4 WASHER, PLAIN 4

9 028040246 2N HH 24 WASHER, SPRING 2-4

10 $32584001 L AVE: 37 NEEDLE BAR

11 532585001 U AVE: rk 572= Ly PAY 3 SPRING

12 118735002 1|1¥# 2 WASHER

13 536153100 17w vardia CUSHION RUBBER

14 532587001 I PELVE S WAL TOP DEAD CENTER STOPPER
15 018301036 117+ KN+ 3X10 BOLT, SOCKET M3X10

16 §32588001 M AYESE L NEEDLE BAR CLAMP

17 062350816 1|+~ 335%8 SCREW, PAN M3.5X8

18 $37283000 MNITN IV E FELT PACKING

21 537284001 1|ZTpdHT FELT HOLDER

22 062400816 1|+ ~axs SCREW, PAN M4X8

23 026040236 1eS5HFHRxIH*%4 WASHER, PLAIN 4

24 $37283000 PRI AVASES” FELT PACKING

25 $36505001 UnDESL rFoFoa NEEDLE BAR THREAD GUIDE
26 $36264001 1|7+ k£ F35X35 SET SCREW, SOCKET (FT) M3.5X3.5
29 537285001 1i+hA4bIF INNER THREAD GUIDE

30 008400806 21+ F S A04X8 SCREW, TRUSS M4X8

31 $37286009 bR A LOWER COVER

32 008400806 21+ F 7 A248X8 SCREW, TRUSS M4X8

33 537287001 2|21 HEF LOWER THREAD GUIDE

34 $32378001 eSS DISK

35 532379001 I E VAT SPRING

36 $34032001 1A bR IIE2Y SHOULDER SCREW

37 008400806 2|+ F5A204x8 SCREW, TRUSS M4X8

38 $37288001 1R HAF LM NEEDLE BAR GUIDE RAIL

39 062400816 3l+~8x8 SCREW, PAN MAXE

40 §37289001 1lr—z2gmL—n RAIL FOR CASE

41 062400816 2l ~zaxs SCREW, PAN M4X8

50 508415001 12y rrAvFLNA=U7 FOOT SWITCH LEVER SHAFT
52 532651001 1|7 Li=71% THREAD TAKE-UP LEVER ASSY
52-1 $32633000 157 ii- THREAD TAKE-UP LEVER

52-2 502532001 51 i THREAD TAKE-UP THREAD GUIDE
52-3 $32632000 17 EKR THREAD TAKE-UP BOSS

52-4 524303001 21+~ % Y3X65 SCREW, PAN M3X6.5 :

53 014400636 2|7+ #F I4X6 SET SCREW, SOCKET (FT) M4X6
58 070699800 1|2 =¥ 7469922 BALL BEARING, RADIAL 699ZZ
59 §$32639001 1\oohraanz— BEARING COLLAR

60 $32640001 11 FFLLZ POSITIONING PLATE

61 018501036 217+ 4 b 5X10 BOLT, SOCKET M5X10

62 018501236 1 7+H b F5X12 BOLT, SOCKET M5X12

63 025050236 1les¥FHEFII-5 WASHER, PLAINM 5

64 028050246 1z H225 WASHER, SPRING 2-5

65 515629011 113 3 /7 U DBXKS NEEDLE DBXK5

66 537290001 RV E DA S Aty NEEDLE BAR CASE COVER

67 008400806 21+ FSAT4X8 SCREW, TRUSS M4X8

638 $39083009 1MFrELHRI— THREAD TAKE-UP COVER

69 0A4400806 2| 4+ F <7 2 AX8DA SCREW, PAN (WASHER) M4X8DA
70 539084001 MNMos#i-Hi—-F FINGER GUARD

71 008400806 2|+ 7 RA04X8 SCREW, TRUSS M4X8

155-401-118




E. I B4{R / Presser foot mechanism/ StoffdriickerfuB / Mécanisme de pied presseur /
Mecanismo de la prensa tela

155-401-201

F. T#BR/ Lower shaft mechanism / Untere Weile /
Mécanisme de I'arbre inférieur / Mecanismo del eje inferior
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E. ## B3R / Presser foot mechanism/Stoffdriickerfu / Mécanisme de pied presseur /
Mecanismo de la prensa tela

REF.NO. CODE  |a7y Exxo NAME OF PARTS RM

1 $36397001 [ 1|g17243 FRAME HOLDER BASE ASSY

1-1 $36391001 1es9270L—n03 HOLDER BASE ASSY

1-2 $15284000 [ 2{x~y1# SLIDING PLATE

1-3 $15285000 | 2|A~YTINt SLIDING FELT

1-4 062400616 4{F~aAMAX6 SCREW, PAN M4X6

4 $34558000 { 2|v = 3 xmaxio SCREW, THUMB M4X10

11 $15660001 1|# 2 7% a5x32 PLASTIC SQUARE, ARMS SPFA-45X32

155-401-201
F. T#hRA{R / Lower shaft mechanism/Untere Welle /
Mécanisme de I'arbre inférieur / Mecanismo del gje inferior
REF.NO. CODE _ {QTY B2 Ao NAME OF PARTS RV
1 $32544001 | 1|~x~aFryus s BEVEL GEAR (U) ASSY
2 $32547001 | 1|~x~n¥vDy 2 BEVEL GEAR (D) ASSY
3 $32538101 e VERTICAL SHAFT
4 142708000 | 1|27 ¥ox80U VERTICAL SHAFT BUSH (U)
5 012060636 | 1|7+t 6xe SET SCREW, SOCKET (FT) M6X6
6 142709000 | 1|s5¥2x420D VERTICAL SHAFT BUSH (D)
7 012060636 | 1]7+ & 56xe SET SCREW, SOCKET (FT) M6X6
8 $32539001 | 1|>53¥ LOWER SHAFT
9 $32540000 | 1|>zs7 2501 LOWER SHAFT BUSH (L)
10 012060636 | 1|7+ 56x6 SET SCREW, SOCKET (FT) M6X6
1 104520000 [ 1|y &y o x5 uR LOWER SHAFT BUSH (R)
12 012060636 1|7+ 56xX6 SET SCREW, SOCKET (FT) M6X6
13 $32550001 | 1|tvbha5-43 SET COLLAR ASSY
14 $35595101 | 1{»=L ROTARY HOOK (L)
15 $32542001 E=P1 BOBBIN (L)
16 $35584001 | 1|#Ers-z43 BOBBIN CASE ASSY
16-1 $35583001 | 1|77 #oix BOBBIN TENSION SPRING
16-2 181936001 | 1|&E>r—2F3H iR TENSION SPRING
16-3 181937001 | 1|F3vyniFavevay ADJUST SCREW
16-4 181938001 | 1|F39 o83 pA%Y SET SCREW
155-401-305



Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

G. # T L5 BAfR/ Presser foot lifter mechanism / Stoffhalterhebervorrichtung /

155-401-204



G .1 T 4 BE{% / Presser foot lifter mechanism/ Stoffhalterhebervorrichtung /
Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

-10—

REF.NO. CODE Q'TY ErAAf NAME OF PARTS RV
1 $32662001 VAHT7FoL8—-73 PRESSER DRIVING LEVER ASSY
1-1 532671001 N E=1=F2 ROLLER SHAFT
1-2 014400636 1|7+ 7+ 24x%6 SET SCREW, SOCKET (CP) M4X6
2 150491101 NLn=v4 LEVER SHAFT
3 012500536 1|74k 5%5 SET SCREW, SOCKET (FT) M5X5
4 $32663001 HERE A DR PRESSER OPERATING LINK
5 $32666001 1FHToEILR=TY PRESSER DRIVING LEVER SHAFT
6 012060636 1|7+ES6xe SET SCREW, SOCKET (FT) M6X6
7 111865001 1125 5w OIL CAP
8 $32674101 i =1=F: ROLLER 8
9 $32667001 MNAHTTY PRESSER SHAFT
10 532668001 AT 7 A2 PRESSER SHAFT BUSH (U)
11 532669001 1|FH TP 420D PRESSER SHAFT BUSH (D)
12 $32665001 14T oo 4% PRESSER SHAFT CLAMP
13 062401016 1|+~24x10 SCREW, PAN M4X10
14 532675001 1Ay sz RETRACTING SPRING
15 081006070 1oy =47pe O RING, P6
16 532664101 1|44 F78Ao PRESSER OPERATING BASE
17 $37291001 1478 PRESSER FOOT (B)
18 026040236 1ieS¥H2 I %4 WASHER, PLAIN 4
19 062401016 1|+ ~38x10 SCREW, PAN M4X10
20 532676000 R A= PRESSER CUSHION
21 $32673001 ER S o i PRESSER GUIDE PLATE
22 060501016 3|28 > EMEX10 SCREW, BIND M5X10
23 $32678001 1Ma4zasEL/~ PRESSER RETRACTING LEVER
24 $32677001 1areLn-=4¥7 RETRACTING LEVER SHAFT
25 028060243 18 H 1226 WASHER, SPRING 2-6
26 021060106 Mva+vthe NUT, 1 M6
27 532680101 1|21 ESOLL/S—T 2 RETRACTING SOLENOID LEVER ASSY
28 018501436 1|7+ # r5X14 BOLT, SOCKET M5X14
29 $32683100 ED S E -V PRESSER RETRACTING SOLENGID
30 532682001 1|#4TsoLbY VT3 PRESSER SOLENOID SET PLATE
3 060501016 2134 > FM5X10 SCREW, BIND M5X10
32 028050246 28y x2-5 WASHER, SPRING 2-5
33 025050236 2Hesy¥FHxFa1o-5 WASHER, PLAIN M 5
36 533630009 1l soEDI= SOLENOQID COVER
37 008400604 3ls p5 RA04%E SCREW, TRUSS M4X6
38 $33631001 ES = PAts PRESSER COVER
39 008400604 21+ S 2A04a%6 SCREW, TRUSS M4X6
40 515259001 la—r7vsvaFray CORD BUSH

155-401-204




. BEENAIIX U Bi{% / Feed guide mechanism / Transportfihrung /
Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacién

' 155-401-243
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H . 5XEHfAlliX | Bif% / Feed guide mechanism / Transportfiihrung /
Mécanisme du guide de |'entrainement/Mecanismo de la guia de alimentacién

- 12 —

REF.NO. CODE |aqTy By Aq NAME OF PARTS RIVY
1 $15225101 1IX? Ea&1 X-DRIVING BRACKET

2 018062036 3| FFAH I F6X20 BOLT, SOCKET M6X20

3 028060246 3[Hx¥Hr26 WASHER, SPRING 2-6

4 $15268000 1{E=Z+-¥7B PINION GEAR (B)

5 012500536 2{7+ ES5x5 SET SCREW, SOCKET (FT) M5X5
6 $15232000 1|\7Pr Fafya IDLE GEAR (A)

7 012500536 2|7+ ES5x%5 SET SCREW, SOCKET (FT) M5X5
8 $15233000 1714 - k354X WIRE DRUM (X)

9 012500536 2|7+ S55X5 SET SCREW, SOCKET (FT) M5X5
10 515234000 1|x7 By tia X-DRIVING SHAFT

1 076002800 2|2 I 24600222 BALL BEARING, 6002ZZ

12 048320242 2| A7 FFaBC32 RETAINING RING, C32

13 $15267000 1|EZaFTA PINION GEAR (A)

14 012300536 2|7+ ES3xs SET SCREW, SOCKET (FT) M3X5
15 $15239000 1|74 KIL¥¥B IDLE GEAR (B)

16 012500536 2|7+ k555 SET SCREW, SCCKET (FT) M5X5
17 536471001 XU 2w b KF¥car X-LIMIT DOG

18 0A4300605 2|+ F Y 23%6DA SCREW, PAN (WASHER) M3X6DA
20 515240101 Neet—-v% SENSOR SHAFT
21 515235001 RSP E-¥ ECCENTRICITY BUSH
22 012400636 117+ & Sax6 SET SCREW, SOCKET (FT) M4X6
23 $15236001 1|x¥rF P Y X-AXIS HOME POSITION DOG
24 012500536 2|7+ ESs5x5 SET SCREWV, SOCKET (FT) M5X5
25 515237001 1| X554 0% X-AXIS HOME POSITION BRACKET
26 018400636 2|7 FHEN b axe BOLT, SOCKET M4X6
27 028040246 2| x¥H 2 WASHER, SPRING 2-4

28 0A4300605 2|+ F~H¥ Y 33x6DA SCREW, PAN (WASHER) M3X6DA
30 515241001 1XVEzw b TS55Y b X-LIMIT BRACKET

31 018400636 2| 7FEI b axe BOLT, SOCKET M4X6

32 028040246 2{1rrHz2-8 WASHER, SPRING 2-4
33 0A4300605 2|+ F~H 7 23X6DA SCREW, PAN (WASHER) M3X6DA
36 018501436 4|7+ H L h5X14 BOLT, SOCKET M5X 14
37 028050246 ARz HHR25 WASHER, SPRING 2-5

38 025050236 JlesHHRFLI~5 WASHER, PLAIN M 5
41 515229001 1|y7 K a4 Y-DRIVING BRACKET
42 018062036 1|7+ HEn rex20 BOLT, SOCKET M6X20
43 028060246 1|2 Hr2-6 WASHER, SPRING 2-6
44 018063036 1|7+ # ) +6X30 BOLT, SOCKET M6X30

45 028060246 N2 HHx2-6 WASHER, SPRING 2-6

46 $15230001 1\yE-2754 Yk Y-MOTOR BRACKET

47 018061636 3lPrHutex1s BOLT, SOCKET M6X16

48 028060246 3lisxFHR26 WASHER, SPRING 2-6

49 018501436 4| FF+F I h5X14 BOLT, SOCKET M5X14

50 028050246 4|2 HHF2-5 WASHER, SPRING 2-5

51 025050236 A leSHHEFIV-S WASHER, PLAIN M 5

52 $15268000 14> %7B PINION GEAR (B)

53 012500536 2|7+ E35x%5 SET SCREW, SOCKET {FT) M5X5
54 $15242000 2171 v—~-F S 4Ly WIRE DRUM (Y)

55 012500536 4|7+ ES5%5 SET SCREW, SOCKET (FT) M5X5
56 $31959001 1Yo F sy Y-DRIVING SHAFT

57 S06740001 17 1) 2 4 asPP202 BALL BEARING, ASPP202

58 018081636 2|74 #HE 0 F8X16 BOLT, SOCKET M8X16

59 028080246 252 H 328 WASHER, SPRING 2-8

60 025080236 2lESH¥HRFIIS WASHER, PLAINM 8

61 076002800 1% < ¥4 460022z BALL BEARING, 6002ZZ

62 $31958001 1|~PVdo8ny WASHER

65 $15232000 171 ELEva IDLE GEAR (A)

66 012500536 2|7FES5X5 SET SCREW, SOCKET (FT) M5X5
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J. 3&4) TARIR / Feed guide mechanism / Transportfihrung /
Mécanisme du guide de I'entrainement / Mecanismo de la guiade alimentacién
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). %) EANRER / Feed guide mechanism / Transportfithrung /

Mécanisme du guide de I'entrainement/ Mecanismo de la gufa de alimentaciéon

REF.NO. CODE Q'TY XA NAME OF PARTS RMY

1 $36432001 1| 2% FFL STAND (F

2 018062036 | 2|73 k6x20 BOLT, Sg)(IE}(ET M6X20

3 028060246 232y Hixa-6 WASHER, SPRING 2-6

4 536431001 1|25 > FFR STAND (FR)

5 018062036 2|7+ FEN F6x20 BOLT, SOCKET M6X20

6 028060246 20 x¥H %26 WASHER, SPRING 2-6

7 $21085000 21747 -1 WIRE PULLEY

1 521033009 1|z %> FRR STAND (RR)

12 018062036 217+ E N F6X20 BOLT, SOCKET M6X20

13 028060246 2|8 % H F2-6 WASHER, SPRING 2-6

14 048320242 1| FATFFICI2 RETAINING RING, C32

15 $21085000 | 1|71v7-1 WIRE PULLEY

19 $21034001 1|2% > FRL STAND (RL)

20 018062036 2|7+ #I Fex20 BOLT, SOCKET M&X20

21 028060246 2|82 Hx2-6 WASHER, SPRING 2-6

22 521085000 PR FAL. WIRE PULLEY

25 536425001 4 A Pyt~ STOPPER

26 018401036 8|7+ H I baxio BOLT, SOCKET M4axX10Q

27 028040246 8z H 24 WASHER, SPRING 2-4

28 017501606 4N F5X16 BOLT, M5X16

29 021500103 4|+ p1235 NUT, 1 M5

30 536426001 1|t TSHy b SENSOR BRACKET

38 000400616 2| +/31 > Faxe SCREW, BIND M4X6

40 536427001 1|7¥ 71X HOOK (LX)

41 $36428001 17w 2Ly HOGCK (LY)

42 $36429001 1312 % 7RX HOOK (RX)

43 $36430001 1|7 v 4Ry HOOK (RY)

44 018501436 8l 7+ F I F5X14 BOLT, SOCKET Mi5X 14

45 028050246 Bl x¥FHR25 WASHER, SPRING 2-5

46 025050236 BleSHHxFII—5 WASHER, PLAINM 5

a7 $36491001 Al 7+ # b 5X25 BOLT, SOCKET M5X25

48 018400836 Al 7 b 8XS BOLT, SOCKET M4X8

50 028040246 4l HFH 224 WASHER, SPRING 2-4

51 $15248000 1IX714v— X-WIRE

52 15247000 2y 49 -R Y-WIRE (R)

53 018400836 217+ F I 4X8 BOLT, SOCKET M4X8

54 028040246 20/5xgHix2-4 WASHER, SPRING 2-4
515257000 2ly=7#1rY LINEAR GUIDE (Y)

56 018401636 14| 7+ HE N HaX16 BOLT, SOCKET MaX16

57 028040246 141182 ¥H % 2-4 WASHER, SPRING 2-4

58 $21037009 2iyF VYUV Y Y-CARRIAGE

59 018401236 gl 7+ Faxiz BOLT, SOCKET M4X12

60 025040136 8lesy¥Hx a4 WASHER, PLAINS 4

61 028040246 8l/ixyHx24a WASHER, SPRING 2-4

62 $21085000 | 12|71¥ 7Y WIRE PULLEY

66 536423001 1Y T BT Y-AXIS HOME POSITION DOG

67 062400616 2| ~OMaxe SCREW, PAN MAaX6

70 $15231000 2l7-v -7 =1+ PULLEY PLATE

71 018501636 4|7+ F N r5Xi6 BOLT, SOCKET M5X16

72 028050246 QiR xHFHF2-5 WASHER, SPRING 2-5

73 025050236 Ales¥H2F27-5 WASHER, PLAINM 5

74 21038101 1|#H1FHRER=-b GUIDE SUPPORT

75 S18291001 A E VLY A YA BUTTON HEAD SCREW 5X8

76 515256000 1V =7HALFX LINEAR GUIDE (X)

77 018300836 9l7 K 3X8 BOLT, SOCKET M3X8

78 515251001 1lxxv vy X-CARRIAGE

79 018300836 8|7+ #EN r3x8 BOLT, SOCKET M3X8

80 028030246 BN ATFHR2-3 WASHER, SPRING 2-3

81 521085000 21721t v7F—U WIRE PULLEY

85 515252001 207 —na¥Fra732 ERAME PLATE ASSY

86 $17052001 4]+ 3 % F5X6 SCREW, FLAT M5X6

87 0A4300605 2|+ FARH 42 3 3K6DA SCREW, PAN (WASH ER)} M3X6DA

88 062501016 2|+ ~asx10 SCREW, PAN M5X10

83 028050246 2l xHHx25 WASHER, SPRING 2-5

90 025050236 2leSsHHR2FII—5 WASHER, PLAIN M 5

155-401-244
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K. #27hiE/BRIR / Lubrication / Schmierung / Lubrification / Lubricacién
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K . ¥ BE1% / Lubrication / Schmierung / Lubrification / Lubricacion

—16 ~

REF.NO. CODE QTY B X NAME OF PARTS rRM
1 152948001 2|1 HFEY bTE OIL WINDOW
2 $32555001 BEEA =Kk oY OIL SUPPORT (A)
3 060501016 2484 > FMSX10 SCREW, BIND M5X10
4 152969001 1a—-FrgyIhn2 CORD SUPPQRT
5 062300616 1l ~am3xe SCREW, PAN M3X6
6 $32552000 1|4 = £ E6x6(750) WICK 6X6 (L =750)
7 532553000 1l =¥ 2 —7{300) OIL TUBE (L=300)
8 $32554000 1|1¥F7&%2y212IT)b GEAR OIL FELT
9 $32556001 1% 24918 OIL SUPPORT (B)
10 060501016 2|54 > FMSX10 SCREW, BIND M5X10
11 117150001 1a-rdgTnz CORD SUPPORT
12 062300616 1|+~M3X6 SCREW, PAN M3X6
13 $32557000 1|7 2 E£4xa(330) WICK 4X4 (L= 330)
14 $32558000 1= Fa2—T(85) OILTUBE (L =85)
15 532559000 1|%2927THEA OIL FELT (A)
17 $32561001 1292894 TCy 3 OI1L SUPPORT (C) ASSY
18 $32564000 1le 5% 2 & T(500) WICK (L =500)
19 $32565000 1|lezisa— 7230 OIL TUBE (L =230)
20 152969001 1a—-FH#4ITHh 2R CORD SUPPORT
21 062300616 2{F~AM3X6 SCREW, PAN M3X6
22 $32566000 1l#2amazznrp OIL FELT (D)
23 532567001 1|7zt T FELT BUSH
24 062300616 1|+ ~am3xe SCREW, PAN M3Xb6
25 $32557000 2|4 = & E4X4(330) WICK 4XA4{L = 330)
26 532570000 1|4 3 & FTaxa(120) WICK 4X4(L = 120)
27 $32571000 MWeamazTibe OILFELT (B)
29 $37310001 HEXPIF FATY -V OIL COVER (AA)
30 $32603000 X727 bL FELT (L)
31 $32604000 1e=-wrz-Jw@on OIL TUBE (L =400)
32 532605000 1[4 2 &£ Eaxa(520) WICK 4X4 (L = 520)
33 $32606001 1|F¥Hnit— GEAR COVER
34 $32554000 1MxFeam27Ib GEAR OIL FELT
35 $32609000 1|le==nFa—7F(55) OIL TUBE (L = 55)
36 $32610000 1|# 3 £ E6x6(130) WICK 6X6 {L = 130)
37 117150001 20—~ KF¥HI A CORD SUPPORT
38 062300616 21+ ~aM3X6 SCREW, PAN M3X6
39 062400816 2|+ ~aaxs SCREW, PAN M4X8
40 536477001 EE P TAVS OIL PAN
41 525382001 E R P JOINT
43 107155001 17zt FELT
44 534012000 1|7 = & E4X4(240) WICK 4X4 (L = 240)
45 018061236 1|7+ £ r6x12 BOLT, SOCKET M6X12
46 117150001 IER ks CORD SUPPORT
47 062300616 1l ~am3xe SCREW, PAN M3X6
60 152883000 1|7z 8Xi55 FELT 8X15.5
61 507876001 1|Fa—FRAbyst- TUBE STOPPER
62 §29700000 Ny =P 12zibb FELT
63 117006001 114 2 & £{60) WICK {L. = 60)

155-401-350




L. kil 3 B8R / Threading mechanism / Fadenfithrungsvorrichtung / Mécanisme de I'enfilage /
Mecanismo del enhebrado
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L. SRifi > B8R / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de I’enfilage /
Mecanismo del enhebrado

~18 ~

REF.NO. CODE |qQ'Ty b NAME OF PARTS RV
1 183377001 1A PEPEY PRE-TENSION ASSY (A)
1-1 502611001 14 rPero THREAD GUIDE
1-2 502612001 11 r7errzanosy PRE-TENSION STUD
1-3 144504001 210 PeF 145 THREAD GUIDE DISC
1-4 154560001 1| 7LFrvasiiza PRE-TENSION SPRING (A)
3 014400636 | 1|7+ #24axe SET SCREW, SOCKET (FT) M4X6
4 $37292001 lersLesyrs THREAD BREAKAGE SENSOR PLATE
5 157255100 | 1|7-vu~-a PULLEY (A)
6 532256001 17-u-v2 PULLEY SHAFT
7 048020346 | 1|k x7E2 RETAINING RING, E2
8 $32257001 1720+ r3 NUT, 3
9 $37293001 PP UL SENSOR CIRCUIT BOARD ASSY
10 0A4300605 | 2|++~v2 33xeDA SCREW, PAN (WASHER) M3X6DA
11 062400816 | 1{#~24xs SCREW, PAN M4X8
12 $25240001 1|7+ b H U ex10% Y 2 SET SCREW, SOCKET {CN) M6&X10
13 $37295001 11 rFasSEIFr43 THREAD TENSION BRACKET ASSY
13-1 $03254001 14 rFansEo sy THREAD TENSION BRACKET
13-2 537296001 HEASECPE T, TENSION STUD
13-3 100402004 | t[rxx 357 SET SCREW, M3.57
13-4 $37297001 1|4 r FUSR SPRING
13-5 $36300000 | 1jo—-42vU—-%3 ROTARY DISC
13-6 144103009 | 1| rFas 4544z TENSION DISC PRESSER
13-7 $20680001 1|1 rFasvizs TENSION SPRING ($)
13-8 S20681000 | 1|F3wynanI¥iz WASHER
13-9 520682103 | 1|t +FamvFvi TENSION NUT
13-10 $37298001 Mt rsFansvtors TENSION STUD PLATE
13-11 $36299001 Bla rFIAVLHSTINL FELT

155-401-401




M. Y1 BE{® / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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—-19-—



M. -}'FQJCJJ 1 E?Hﬁ / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

—20 -

REF.NO. CODE QTY B Xq NAME OF PARTS RM

1 532451001 RE S UV A THREAD TRIMMER CAM

2 $23651001 3|FFESexeh U A SET SCREW, SOCKET (FT) M6X6

3 532452001 PP SRR E SOLENOID SET PLATE

4 060501016 21731 > FM5X10 SCREW, BIND M5X10

5 $32453000 HERE NV PIZER THREAD TRIMMER SOLENOID

6 021400106 2|V b124 NUT, 1 M4

7 028040246 2(/RxHFH 224 WASHER, SPRING 2-4

8 $32454001 AV G VYA b ] SOLENOID LEVER ASSY

9 062351016 1|#+~335x10 SCREW, PAN M3.5X10

10 $32456001 AN APTAT VS o DRIVING LEVER GUIDE SHAFT

11 012060636 2|7+ k56X SET SCREW, SOCKET (FT) Mb6X6

12 532486001 1|1 FHxALT POSITIONING SHAFT

13 012060636 1|7+ k& 56X6 SET SCREW, SOCKET (FT) M6X6

14 532457001 1M+ reU7EILnN—93 THREAD TRIMMER DRIVING LEVER ASSY

15 532461001 A - RPTATE B AP A 3 SPRING

16 532462001 2[avVxFHd 2B SHOULDER SCREW, (B)

17 532463001 1l rFUOYFVYE THREAD TRIMMER RQD (V) ASSY

18 021060106 2y e NUT, 1 M6

19 532467001 11 rF VLIS THREAD TRIMMER LEVER

20 532468001 HERE PR ZAN 4 THREAD TRIMMER LEVER SHAFT

21 110367001 2iH R WASHER

22 048060342 1| b A 7E6 RETAINING RING, E6

23 012060636 1|73k 76X6 SET SCREW, SOCKET (FT) M&X6

24 532462001 EENE T80 34 SHOULDER SCREW, (B)

25 021060106 12 +Y b6 NUT, 1 M6

26 $32469001 M4 2OV FH? & THREAD TRIMMER ROD (H) ASSY

27 018400836 2| 7+ A L axs BOLT, SOCKET MAX8

28 532471001 1Mrreybhn7i THREAD TRIMMER CONNECTING ROD ASSY

29 $32474001 1 B2 MOVABLE KNIFE

30 $32475001 PEE P SCREW, M4

31 532476001 1l Fnhz— MOVABLE KNIFE COLLAR

32 532477001 1|las1n FIXED KNIFE

33 $20355001 v 2xv3%85 SCREW 3X8.5

34 $36135001 I B2 - THREAD HOLDING PLATE

36 $32480001 o AFT3K25 SCREW, M3X2.5

37 $32481001 101 % NEEDLE PLATE

38 532482001 1IN TFHAL50 NEEDLE HOLE PLATE (T=0)

38 532611001 1D TFF182 NEEDLE HOLE PLATE (T = 2)

138 $32612001 1N FF1L 24 NEEDLE HOLE PLATE (T = 4)

38 $32613001 1|UFF+T126 NEEDLE HOLE PLATE (T = 6)

38 534807001 1| TFFHAL505 NEEDLE HOLE PLATE (T = 0.5) *

29 100360003 2|15 %v238 SCREW, FLAT \M2.38

40 25310001 2|43 x4 SCREW, FLAT M4

41 §32484001 1|l9FATHA INNER ROTARY HOOK STOPPER

42 018300636 2|77+ K b 3X6 BOLT, SOCKET M3X6

43 532485001 AV ES -4 NEEDLE PLATE BRACKET

44 047200542 1z7U s dE AN PIN, SPRING ROLL AW2

45 062400816 Al ~axs SCREW, PAN M4X8

46 532487000 1iHmvhii— ROTARY HOOK COVER

a7 $32488001 A E TAGE & FAL SPRING, COMPRESSION

48 018400836 117 F+F haxs BOLT, SOCKET M4X8

49 532489001 1H—-HTIT COVER SUPPORT

50 021400106 1|+#v r1224 NUT, 1 M4
J L D BB i B ER S T o
The % symbol is for Standard parts.
Mit dem Zeichen ¥ Standardteile bezeichnet.
Le symbol % correspend aux pidces normales.
Fl asterisco % es para piezas normales.
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M. %t BIfR / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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M. %)Y B3R/ Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

—22

REF.NO. CODE Q'TY (SR s NAME OF PARTS |
51 018400836 1|7+ HFEN b axs BOLT, SOCKET M4X8
52 026040236 THeSyHriH%4 WASHER, PLAIN 4
53 532490000 1Yy H=visrF PICKER SOLENOID
54 021300103 2|FY p123 NUT, 1 M3
55 028030245 2|1 H 223 WASHER, SPRING 2-3
56 $32491001 1Pk L s TR PICKER SOLENOID PLATE
57 062401016 2|F~3ax10 SCREW, PAN M4X10
58 532492001 1Mo s EP~A SOLENQID ARM
59 018400836 1|7+ HI baxs BOLT, SOCKET M4X8
60 $32493001 1|P—LE> ARM PIN
61 018300536 1|7+ +HL +3xs BOLT, SOCKET M3X5
62 $32494001 vyt CONNECTING WIRE
63 062300416 2|F~<xamM3x4 SCREW, PAN M3X4
64 532495001 1y Hn— PICKER
65 $32496001 1fEYH—-~R=2 PICKER BASE
66 048020342 2| b A TE2 RETAINING RING, E2
67 $32497001 Hoveay CUSHION
68 532498001 12w aspe CUSHION PIN
69 532614001 1lPkFZ 47 b PICKER BRACKET
70 060400816 2|81 > Faxs SCREW, BIND M4X8
71 $32499001 1Y h—~2 v PICKER STOPPER
72 062300416 2{F~3M3xXL SCREW, PAN iVi3X4
73 025080132 1esHHxam8 WASHER, PLAINS 8
74 081007070 tlouvp7 O RING,P7
75 026030136 1es¥HxaH£3 WASHER, PLAINS 3
76 028040246 1[5 ¥4 x2-4 WASHER, SPRING 2-4
155-401-403



N. %83 Bk /Upperthreading mechanism /Obererfadens /
Mécanisme de I'enfilage supérieur / Mecanismo del enhebrado superior

155-401-412

— 23—



N. %% B8R/ Upperthreading mechanism/Obererfadens/
Mécanisme de I'enfilage supérieur / Mecanismo del enhebrado superior

24—

REF.NO. CODE Q'TY ELXAS NAME OF PARTS RM
1 $38331009 HER Ak COTTON STAND 1 ASSY
1-1 537299009 11 baFHAS COTTON STAND (5)
1-2 060501016 1781 > FM5X10 SCREW, BIND M5X10
1-3 062060806 2|+~zexs SCREW, PAN MEX8
1-4 150179002 112798 SPOOL SHAFT (B)
1-5 028050246 V(e x¥FHx25 WASHER, SPRING 2-5
1-6 021500103 1|#+Y b1 25 NUT, 1 M5
1-7 $15269000 27— Y A SPOOL MAT (A)
1-8 532510001 EA 7P L G L) THREAD GUIDE BAR
1-9 060501016 1784 > FM5X10 SCREW, BIND M5X10
1-10 028050246 1{8xHFHx25 WASHER, SPRING 2-5
1-11 $38891001 11 b PF1C THREAD GUIDE (C)
1-12 $37301009 1|7—4LHBni—R ARM COVER (R)
1-13 060501016 3754 > FM5X10 SCREW, BIND M5X10
< $ERYE R &% / OPTION PARTS >
2 $38332009 1|1 +&2797 % COTTON STAND 9 ASSY
2-1 532508009 N raFIAL COTTON STAND (L}
2-2 538333009 1| 2797 2401377 COTTON STAND 9 ASSY {FOR BAS-401)
2-2-1 $32509009 11 r&EFHAS COTTON STAND (5)
2-2-2 060501016 4181 > FM5X10 SCREW, BIND M5X10
2-2-3 150179002 9|zF-nv a8 SPOOL SHAFT (B)
2-2-4 028050246 QiNxFHR25 WASHER, SPRING 2-5
2-2-5 021500103 9|+ p1235 NUT, 1 M5
2-2-6 515269000 g|ZA7—ITY LA SPOOL MAT (A)
2-2-7 $32510001 1Mt r7Perraty®y THREAD GUIDE BAR
2-2-8 515273001 1l rPedtva12 b THREAD GUIDE JOINT
2-2-9 060501016 1]s81 > Fmsx10 SCREW, BIND M5X10
2-2-10 515286101 1+ TA THREAD GUIDE (A)
2-2-11 515287101 1|4 pP+18 THREAD GUIDE (B)
2-2-12 062400816 2{F~0a8X8 SCREW, PAN M4X8
2-2-13 534450001 NFeFt2V1% GUIDE PLATE
2-2-14 062300616 1]+~ aM3X6 SCREW, PAN M3X6
2-2-15 $25391000 1le==nFa2-7F(L=180) OIL TUBE (L= 180)
2-3 537309009 1|7— LB I1i—F ARM COVER (F)
2-4 060501016 11731 » FM5X10 SCREW, BIND M5X10
2-5 062060806 21F~6x8 SCREW, PAN MB6X8
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P. 32> bBA—JKy 7 XK/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

-—.__.._......_—._...__.._...____—_..._._———..-____m..___._.._..._.____——“

=
— e e ——— e e e e —— — —— — ———— — — — — —— . —— e s oy s

155-401-502
—25_



P. 3 bO—=IFKy 7 XK/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

-6 —

REF.NO. CODE Q'TY BELXo NAME OF PARTS RM
<FH@EBSL/ COMMON PARTS >
1-1-1 $36474009 1er£3BoXvara CONTROL BOX BOTTOM PLATE
1-1-2 $36201000 11+ 5> R697vA TRANSFORMER 697VA
1-1-3 018061036 3|7+ #E L F6x10 BOLT, SOCKET M6X10
1-1-4 028060246 3| xFHx26 WASHER, SPRING 2-6
1-1-5 025060236 3lESYH2F L6 WASHER, PLAIN M 6
1-1-6 $36202000 /12710 2MrYwi1205 NOISE FILTER MYW 1205
1-1-7 0AS5300605 2| ++~H% 33%6DB SCREW, PAN (WASH ER} M3X6DB
1-1-8 534565002 1[#% /% Ba3N0O19Y 3 CIRCUIT BOARD (B43N019) ASSY
1-1-9 $36224000 1DC7FPrT—243 DCFAN MOTOR ASSY
1-1-10 UL0233001 2| +F~4 L Z3IX30DA SCREW, PAN (5/P WASH ER) M3X30 bA
1-1-11% $34567001 11% /3 B43N021 7 3 CIRCUIT BOARD (B43N021) ASSY
1-1-12 $29008001 T E—s%/i053 MOTOR CIRCUIT BOARD ASSY
1-1-13 502915100 T4 (%K CIRCUIT BOARD SUPPORT
1-1-15 $36472001 1IFDD R Uy a2 FDD SET PLATE
1-1-16 518573000 4178y FHS—Fvna ONE-TOUCH COLLAR BUSH
1-1-17 533923001 4]+ N+ 4L Z3X14DB SCREW, PAN {S/P WASHER) M3X 14
1-1-18 008400604 4|+ M3 2346 SCREW, TRUSS M4X6
1-1-19 536203000 1NbSZANn—2Rp7 3 TRANSFORMER HARNESS (P} ASSY
1-1-20 $36204000 1|hZran-22MT% 1 TRANSFORMER HARNESS (MT) ASSY
1-1-21 $36205000 HFeFrn—22ame 3 POWER SUPPLY HARNESS (M} ASSY
1-1-22 $36206000 1FerFermn—zzmre s POWER SUPPLY HARNESS (MT) ASSY
1-1-23 536207000 1| FoHFrn—-xRDY 3 POWER SUPPLY HARNESS (FD) ASSY
1-1-24 536208000 HEvoE—2%n-32 SEWING MACHINE CIRCUIT BOARD HARNESS
1-1-25 536351000 117oVYE~-n=%2 FLOPPY HARNESS
1-1-26 $36211000 T xyzUrn—3272 XY AREA HARNESS ASSY
1-1-28 536213000 Hearirdn—2zxsz TIMING HARNESS ASSY
1-1-29 536214000 tlrrdLe>n—2243 THREAD DETECTING SENSOR HARNESS ASSY
1-1-30 $36215000 1YL/ Rn—%Z73 SOLENOID HARNESS ASSY
1-1-32 $36217000 1E—F—Fn—x273 KEY BOARD HARNESS ASSY
1-1-33 536218000 1rbe®n—%243 BOBBIN WINDER HARNESS ASSY
1-1-34 $36219000 (B X VIS % & F- SEWING MACHINE MOTOR HARNESS ASSY
1-1-35 150349001 2|13-F23>710 CORD CLAMP (10-L)
1-1-36 150357001 3la—-roy352713 CORD CLAMP (13-L)
1-1-37 509142000 4|0~ K252 7200 CORD CLAMP (20-L)
1-1-38 $21057000 2|a—-FrFvia CORD BUSH
1-1-39 533923001 1] +F+~+ 4 23X14DB SCREW, PAN (S/P WASHER) M3X14
1-1-40 $36473009 1€+ ¥3BOXH I~ CONTROL BOX COVER
1-1-41 008400604 4|+ + 52 04%6 SCREW, TRUSS M4X6
1-1-42 $37796000 1|7 - 2+ > m-B0OX GROUND WIRE M-BOX
1-3 620599002 HF oSN 23y POWER SUPPLY LABEL
1-5 008400604 101+ 5 A04X6 SCREW, TRUSS M4X6
3 018061636 6|7+ # N L 6x6 BOLT, SOCKET M6X16
4 025060236 6leI¥HxFYe WASHER, PLAIN M 6
5 028060246 6|/ xHx26 WASHER, SPRING 2-6
<120V/For U.5.A. and CANADA >
1 $36581007 1 CONTROL BOX ASSY
1-1 536582005 1 CONTROL BOX (A) ASSY
1-1-14 $35593000 1 3.5 FDD-IBM
1-2 $21504000 1 BREAKER (F10A)
1-4 $36223000 POWER SUPPLY CORD (US)
<220V, 230V, 240V / For general export> :
1 $36581008 1 CONTROL BOX ASSY
1-1 $36582005 1 CONTROL BOX (A) ASSY
1-1-14 S$35593000 1 3.5FDD-IBM
1-2 521181000 1 BREAKER (F5A)
1-4 $36222000 1 POWER SUPPLY CORD
<100V/EARH>
1 $36581009 1fer¥3KY 2273
1-1 $36582006 1t ¥3KV22A7 3
1-1-14 $35594000 113.5€ »»FFDD
1-2 $21504000 1|17 ~4-F10Aa
1-4 $36223000 1|FeHea—Krus
2 U34148001 1ArhTS55#
155-416-502



Q. FTLMAREIR / Power supply equipment mechanism / Stromversorgung /
Mécanisme de I'equipment en alimentation électrique /
Mecanismo del equipo de alimentacién de corriente

155-401-515
—927 —



Q. Fik&nER/

Power supply equipment mechanism / Stromversorgung /

-8 —

Mécanisme de I"'equipment en alimentation électrique /
Mecanismo del equipo de alimentacién de corriente
REF.NO. CODE QTY B AT NAME OF PARTS R

1 519024101 1|15 —F-Fo 3 415 KEY BOARD ASSY

1-1 518789101 11%/3.-B4390657 3 CIRCUIT BOARD ASSY {B439065)
1-2 519026001 1|KEYCPU-VER1 KEYCPU-VER1

1-3 519028000 1licperva—-ns i LCD MODULE ASSY

1-4 $19029000 1|LcDE Y2 — M 16X2 LCD MODULE 16X2

1-5 $19030001 tHo-re—-z1uF SHEET KEY SWITCH

1-6 519031109 1j75% b PANEL

1-7 $19032009 1lezn=-2 PANEL BASE

1-8 519033001 1o—rx—HFE=-} SHEET KEY SUPPORT

1-9 519034009 17— kA PLATE (A)

1-10 519035000 3[A3 -0 COLLAR (1)

1-11 519036000 A A~ -1 SPACER (L11)

1-12 008400604 4l+ +5208x6 SCREW, TRUSS M4X6

1-13 506823000 UPEES THUMB (S)

1-14 052300805 4|+~ xET3XE SCREW, PAN (5/P WASHER) M3X8
1-15 002021405 3|+ ~o2x18 SCREW, PAN M2X14
11-16 025020135 3lesHHxyaAY2 WASHER, PLAINS 2

1-17 052300605 4l ~a8RET3X6 SCREW, PAN (S/P WASHER) M3X6
2 $36220001 VR E FAM/ SENSOR CIRCUIT BOARD ASSY

3 $36220001 (B FASE SENSOR CIRCUIT BOARD ASSY

4 $36220001 ileroxnooz SENSOR CIRCUIT BOARD ASSY

10 $16452000 1]z« 3 4500 SPIRAL 450L

1 525567000 1a— kR F48 CORD HOLDER (8N)

12 554482000 42— R a#12 CORD HOLDER (12N)

13 $21083001 5|+ F AT/ FES4AX10 SCREW, PAN (5/P WASHER) M4X10
15 00480000 HEELE S E CORD HOLDER (5N)

16 521083001 1|+ +~a8xEF8X10 SCREW, PAN {S/P WASHER) M4X10
17 $04557000 1|/ 4 1 PLTIM BAND PLTIM

19 S00480000 Al — FahRLH#5 CORD HOLDER {(5N)

20 521083001 4l s+~ EZEXI0 SCREW, PAN (5/P WASHER) M4X10
21 511848000 MNMa-ro35>7#7 CORD CLAMP (7N)

22 150349001 3la-r43>710 CORD CLAMP (10-1)

23 509141000 2la—ro 57160 CORD CLAMP {16-L)

24 510243000 tl3ro> o35> 7NK3N CORD HOLDER (NK-3N)

25 500480000 2|la— pHrng#s CORD HOLDER (5N)

26 552907000 12— rwng#0 CORD HOLDER (10N)

27 554482000 1a—Ekngds2 CORD HOLDER (12N)

28 521083001 5l+F+~A0/3%E24X10 SCREW, PAN (5/P WASHER) M4X10
30 008400604 4|+ + 3 224X6 SCREW, TRUSS M4X6

31 $08073100 1Hlp—za-F GROUND WIRE

155-401-515




R. $tOEHEHARBAMR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

| 155-401-501
S. 7Y hEARBIR/ Printed circuit board mechanism / Leiterplatten / Circuits imprimés /

Tableros de circuitos impresos

s

<HFRE BB/
OPTION PARTS >

155-401-518
—-20 —



R . $HirBHg L3RR / Synchronizer / Synchronisator / Synch ronisateur / Sincronizador

REF.NO. CODE QT LA NAME OF PARTS RM

8 520913000 1Ha-2y—1ra~4K ROTARY ENCODER JK

9 $15281001 1Nxoa-47345v ¢ ENCODER BRACKET

10 062300805 2|+ ~z3xs SCREW, PAN M3X8

11 028030242 21 xyH %23 WASHER, SPRING 2-3

12 $36436101 1lzoa-4ruvsras ENCODER SET PLATE

13 UAD130001 Navzxy SHOULDER SCREW

14 0A5400806 2|+ F N 3 4x8DB SCREW, PAN (WASHER) M4X8DB

17 $36435001 1Ay sseH Uy T2 NEEDLE POSITION SENSOR SET PLATE

18 $36220001 tleryeirz SENSOR CIRCUIT BOARD ASSY

19 0A4300605 2|+ XY % 33%6DA SCREW, PAN (WASHER) M3X6DA

20 0A5400806 2|+ +~H % 34x808 SCREW, PAN (WASHER) M4X8DB

155-401-501
s. 7> hEAREAMR/Printed circuit board mechanism/ Leiterplatten / Circuits imprimés/
Tableros de circuitos impresos
REF.NO. CODE |aTY ey XA NAME OF PARTS RM

1 539081000 1|PROMAOTMINY 2 PROM 401 MIN1 ASSY

2 539082000 1PROMAOTMNZY 2 PROM 401 MN2 ASSY

3 $36229000 1|prROMAIZMTY £ PROM 412 MT ASSY

153 57 2R 5 / OPTION PARTS >
1<0¢ﬁﬁl < EBFS:'34566001 1]% /3> B43N020% 3 CIRCUIT BOARD ASSY (B43N020)
155-401-518

— 30—



T. FAEREBARRETR / Machine head parts/ Teile des maschinenoberteils /
Pieces supérieures de la machine / Piezas de [a cabeza de la maquina

155-401-601
U.E— 2%/ Motor mechanism / Motor / Mécanisme du moteur/Mecanismo de! motor

155-401-650
—31 -



T. SEERERSLRIR / Machine head parts/ Teile des maschinenoberteils /
Pieces supérieures de la machine / Piezas de la cabeza de la méquina

REF.NO. CODE laTv B xq NAME OF PARTS R
1 $36437009 | 1}~k Hst—A BELT COVER (A)
2 002400514 | 4|+ +~aaxs SCREW, PAN M4X5
3 $36438009 | 1|~n r#/i-B BELT COVER (B)
4 002400514 |  4{++~aaxs SCREW, PAN M4X5
5 $32446009 1lFAw~-7 STOP MARK
6 532445009 | 1{7-uzsy-n PULLEY SCALE
7 $36439000 | 1|7-u1n PULLEY 1H
8 012060636 | 2|7+ ES6xe SET SCREW, SOCKET (FT) M6X6
9 $32536001 RINPEIY) ZERO BIGHT NEEDLE LOCATION DOG
10 026040236 | 2|5 yHxIH%4 WASHER, PLAIN 4
11 062401616 |  2[+~zax16 SCREW, PAN M4X16
155-401-601
U. £ — % BE{% / Motor mechanism/ Motor / Mécanisme du moteur/ Mecanismo del motor
" REF.NO. CODE |qQTY by Ao NAME OF PARTS R
1 $36230001 tlenze—s2sz PULSE MOTOR ASSY
2 $36230002 1A AE—827% PULSE MOTOR ASSY
155-401-650

—32 -



V. By ERAR / Power table / Motorgestell / Mécanisme du plateau de la machine /
Mecanismo de la mesa de la mdquina

155-401-652
—-33—



V. B)71&B1R / Power table / Motorgestell / Mécanisme du plateau de la machine/
Mecanismo de la mesa de la maquina

REF.NO. CODE QTY B NAME OF PARTS R

1 536453009 L E R A STAND ASSY

1-1 521052000 A4 R 45— CASTER

1-2 $36470000 A7V 25 -20 ADJUSTER 20

1-3 $36467000 8|h5—a COLLAR (A)

1-4 S08089001 13w E—4200v7 2 3-PHASE MOTOR 200V ASSY
1-5 018501636 4| 7F+FI F5XI16 BOLT, SOCKET M5X 14
1-6 028050246 ARz ¥ Hx2s WASHER, SPRING 2-5
1-7 520246001 AHeSH¥Hir415 WASHER, PLAIN L5
1-8 536466001 1[E~s~n-2 MOTOR BASE

1-9 018501036 4P FHF N +5X10 BOLT, SOCKET M5X10
1-10 028050246 A2 HH 225 WASHER, SPRING 2-5
1-11 515258000 2|F3mn HINGE PLATE

1-12 061500804 44> a5x8 SCREW, FLAT M5X8
1-13 119270001 TInesT— ) =% 3 N65 PULLEY ASSY
i-14 105073001 2|Fa7 V% b A2U595 SET SCREW, SOCKET M5.95
1-15 025050236 dleSHFHiFans WASHER, PLAIN M 5
1-16 025800332 AESHH2 41714 WASHER, PLAINL7.14
3 018082536 4|7+ K b BX25 BOLT, SOCKET M8X25
4 028080246 Al ixHFHx28 WASHER, SPRING 2-8
10 $21064000 tfezhFa-7F VINYL TUBE

11 114486002 1RUAS—51 OILER

12 106147002 1|7 r794 NUT, M7.94

13 144508001 |~ 1|HUA1S5—/ X b A CAP

14 154468001 1|15+ OIL FEEDING

15 133172003 NPFSHLEL OIL BRACKET

16 008400604 1|+ 32046 SCREW, TRUSS M4X6
17 152865201 LA 2 I bMm10 {(L)BOLTM10

18 021100206 222+ R0 NUT, 2 M10

19 028100246 182 H22-10 WASHER, SPRING 2-10
20 025100236 A3 H2F1H10 WASHER, PLAIN M 10
26 S18707141 vk b M0 BELT, VM WHITE

32 536442009 1 Enr e TABLE PLATE

33 149483001 2| % 2K kME BOLT M6

34 025060236 2|3 HEF1I86 WASHER, PLAIN M 6
35 ‘ 515321001 4 PIN

36 $36445009 1|7 -7 1R TABLE (R)

38 008400604 5+ +S5Z38%6 SCREW, TRUSS M4X6
39 536441000 1 =Y = RUBBER BUSH

40 536446009 15~ TABLE (L)

a2 008400604 51+ F 3 A 34ax6 SCREW, TRUSS M4X6
52 536444001 1|F—FaiL TABLE SUPPORT (L)

53 004400803 3|+ 5 2axs SCREW, FLAT M4X8
54 $36443001 t|==F 4R TABLE SUPPORT (R)
55 004400803 3[+95x4x8 SCREW, FLAT M4X8
56 $21056001 2{AR—ZA R T ME-4 SPACER SCREW M6-4
57 028060246 2{1Xx¥H %26 WASHER, SPRING 2-6
58 $36478001 2IFERA S POST (5)

59 $36454001 2|RZ2 ML POST (L)

60 $21054209 1|F—FK—-Fdor KEY BOARD BRACKET
jo1 149483001 1|v=2H0 kM6 BOLT M6

62 536455009 2|aFHhi— SHELF COVER

63 008400604 4|+ +5 2 24X6 SCREW, TRUSS M4X6
64 $36447009 1|#si—RU COVER(RL)

65 008400604 4|+ F 5 ZO4X6 SCREW, TRUSS M4X6
70 536448009 1|#H8—LU COVER {LU}

71 008400604 4|+ M5 2 34%6 SCREW, TRUSS M4X6
72 $36451009 M TACH: COVER (F)

74 008400604 7|+ 3 A04X6 SCREW, TRUSS M4X6
77 $36449009 1|#45—LR COVER (LR)

—34 —

155-401-652




V. B &% / Power table / Motorgestell / Mécanisme du plateau de la machine /
Mecanismo de la mesa de la maquina

155-401-652
—135 —



Vv . 877 &B% / Power table / Motorgestell / Mécanisme du plateau de la machine/
Mecanismo de la mesa de la maquina

— 36 —

REF.NO. CODE QTY B Aq NAME OF PARTS R
78 008400604 7|+ +3 2046 SCREW, TRUSS M4X6
79 $36450009 1|Hhi—-LL COVER (LL)
80 008400604 7|+ F > RA34X6 SCREW, TRUSS M4X6
81 $15243209 1NEvUY AR CARRIAGE COVER
82 008400604 6|+ 3 A4X6 SCREW, TRUSS M4X6
83 052400606 4lF~NRRETAXE SCREW, PAN (S/P WASHER) M4X6
88 $21055109 2|H—- K- GUARD BAR
89 018061636 4|7+ %I F6X16 BOLT, SOCKET M6X16
90 025060236 41eSYHRFLIE WASHER, PLAIN M 6
91 028060246 4|82 FHX2-6 WASHER, SPRING 2-6
92 $36456000 1E—a—N/— MOTOR COVER
93 008400604 4]+ F 3 A24X6 SCREW, TRUSS M4X6
94 $17069000 2{v—n) SEAL 1

155-401-652



W. fREEERIR / Attachment set/ Anbausatz / Jeu d’accessoires / luego de fijacién

F3I5E 3T BB &L / OPTION PARTS

-1-4

1

P

~f-

271 1
2%

1

{-

1-1-33

1-36

155-401-940

~37—



W . {HELEE AR / Attachment set/ Anbausatz / Jeu d’accessoires / Juego de fijacion

- 38 —

REF.NO. CODE Q'TY B A NAME OF PARTS RM
< 3B 28 &L/ COMMON PARTS >
1-1 536465001 1|£wo2272F34 31H CAP FRAME DRIVE ASSY
1-1-1 $32844001 1WHAET—4 GUIDE ARM
1-1-2 532862000 tHy=pFE-n~xrpy¥ LINEAR BALL BEARING
1-1-3 $36498001 2k A7 FFIICA RETAINING RING, INTERNAL C21
1-1-4 532848000 1714 ~x—AHTER WIRE BASE GUIDE {R)
1-1-5 $32849000 It —~N=2H1FL WIRE BASE GUIDE (L)
1-1-6 $33979001 2lapasera ROLLER PIN {A)
i-1-7 $33980001 2|apas s ROLLERPIN (B)
1-1-8 070606800 Al & L7 7 r 60622 BALL BEARING, 60622
1-1-9 060400516 41784 > FMAX5 SCREW, BIND MaX5
1-1-10 012500836 4|7+ Z5x8 SET SCREW, SOCKET M5X8
1-1-11 $35550000 1|H FR bV it— GUIDE STOPPER
1-1-12 062300506 1|+ ~a3x5 SCREW, PAN M3X5
1-1-13 $32859000 t{L-nzavey RAIL BLOCK
1-1-14 (004401003 2|+ 32 vaxi0 SCREW, FLAT M4X10
1-1-15 $33977001 tlorysy DRIVING RING
1-1-16 041120390 4z )~y b1.2X3 RIVED, BUTTON 1.2X3
1-1-17 532871000 4lg-5-~N=27 3 ROLLER BASE ASSY
1-1-18 Uo8671003 8| +-F N+ L A3IXSD8 SCREW, PAN (WASHER) 3X5DB
1-1-19 532869000 1|74% WIRE
1-1-20 532864000 2|75 —57 ROLLER
1-1-21 520342009 214294 SHOULDER SCREW, M4
1-1-22 144784002 HEPES S L 5 F WASHER
1-1-23 U08671003 1] +-F~+ L ZA3X5DB SCREW, PAN (WASHER) 3X5DB
1-1-24 532867101 1Pty —~N=27 2 WIRE BASE ASSY
1-1-25 532853001 2|71 vhr WIRE HOOK
1-1-26 0A5400806 2|+ ~HFT 24X8DB SCREW, PAN (WASHER) MaxX8DB
1-1-27 052400606 2|~z b >ax6 SCREW, PAN (5/P WASHER}) MaX6
1-1-28 062401616 2| ~aax16 SCREW, PAN M4X16
1-1-29 $32860000 1Y duisar RING VISOR HOLDER
1-1-30 $32900001 1| A= SPACER
1-1-31 062401616 1|+~34X16 SCREW, PAN M4X16
1-1-32 158772001 1A a2 WASHER 4.2
1-1-33 532863001 1lP—b7r 1R ARM GUIDE BAR
1-1-34 504438001 2|1V rAS—- SET COLLAR
1-1-35 012060636 4|7k 76X6 SET SCREW, SOCKET (FT) M6X6
1-1-36 532870000 I|A pyis=d4 STOPPER RUBBER
1-1-37 060400816 20134 > Faxs SCREW, BIND M4Xx8
1-1-38 $36462001 17— bo2 P77 s DRIVING ARM ASSY
1-2-1 532879001 2|R—-2AT7 A7 3 BASE FRAME (A) ASSY
1-2-3 532861016 8lo3s 0263 SCREW, FLAT M26X3
1-2-4 532886001 2y N—2 VISOR HOLDER BASE
1-2-5 062300506 414~ 3X5 SCREW, PAN M3X5
1-2-6 535551001 pAP AT L e PN RUBBER
1-2-7 $32889000 2174778 COVER FRAME (B)
1-2-8 532890001 AlEN EPAR—RTE BOLT BASE ASSY
1-2-10 §32896001 2173 FN—-2A CLAMP BASE
1-2-1 532897000 2ieF vy SNAP LOCK
1-2-12 061300616 4|4 > 23X6 SCREW, FLAT M3X6
1-2-13 026030236 AlesyHzzHxs WASHER, PLAIN 3
1-2-14 021300206 4l2v 2V k3 NUT, 2 M3
1-2-15% 532898001 217a99n+7 HINGE
1-2-16 532866000 giFavrv b3 NUT, M3
1-2-17 026030236 8leS¥HEINAS WASHER, PLAIN 3
1-2-18 028030246 gliixvHEx23 WASHER, SPRING 2-3
1-2-19 048050346 8| b ATJES RETAINING RING, E5
1-2-20 $33888001 =z onryd HINGE
1-2-21 062400616 A\ F A aMAXS SCREW, PAN M4X6
156-412-940



W. fHREZERR / Attachment set / Anbausatz / Jeu d’accessoires / Juego de fijacion

#5507 ST ER &L / OPTION PARTS

1-7

1-1-4

155-401-940

-39 -



W . {fTEiEERIR / Attachment set/ Anbausatz / Jeu d’accessoires / Juego de fijacién

REF.NO. CODE Q'TY B A NAME OF PARTS RM

1-2-22 002400514 2| +F~N24axs SCREW, PAN M4X5

1-2-23 021400206 4123+ b4 NUT, 2 M4

1-3 532899001 MY PPIR—REY b SET FRAME BASE SET

1-3-1 $32839001 tey b7y N~-2 SET FRAME BASE

i-3-2 $32871000 2|0-5—~_—2%73 ROLLER BASE ASSY

1-3-3 (52300606 AlF~2/8Z2 EF3X6 SCREW, PAN (5/P WASHER) M3X6
1-3-4 $36516001 1W22798% COVER FRAME HOQK

1-3-5 $35631001 1Ko+ 1142 SUPPORTER

1-3-6 018500836 2|7+ FE I b5x8 BOLT, SOCKET M5X8

1-3-7 532836000 1ty p72d6A SET FRAME RUBBER (A)
1-3-8 $32837000 tlev r22d48 SET FRAME RUBBER (B)
1-3-9 532838001 1Yy v 2527 SET FRAME CLAMP

1-3-10 $16691000 1|/ FHn +axes KNOB BOLT, M8X25

1-4 $32858001 1L~-nsr RAIL BRACKET

1-5 018401036 27+ Fkax10 BOLT, SOCKET M4X10

1-6 149483001 1Y = 2H#)I rMB BOLT M6

1-8 $36475000 2| VT I RIMS SCREW, M5
1-9 $32900001 1|A~—4 SPACER
1-10 $33508009 1|21 vyFnav i SWITCH BOX ASSY
1-10-1 533509009 1|21 vFn2a SWITCH BOX

1-10-2 $33510009 1|AryFnahii— SWITCH BOX COVER

1-10-3 $33511000 HHEPI2X4YFI 2 CAP FRAME SWITCH ASSY
1-10-4 002300403 2l+F~a3xa SCREW, PAN M3X4

1-11 536352000 1|capswis— AT 2 CAP SWICH HARNESS ASSY
1-12 $32481001 HIAVEE NEEDLE PLATE

1-13 532611001 1|hIFF1R2 NEEDLE HOLE PLATE 2

1-14 100360003 2|4 > 2238 SCREW, FLAT M2.38

<85I | 7 ¥ 53E ST 8RS / 85mm area, Option for general export >

1 536464001 1|#£9 272V +1H CAP FRAME DEVICE SET 1H
1-2 $32878001 2|x—277€Y b BASE FRAME SET

1-2-2 532882001 2|R=-274987 3 BASE FRAME (B) ASSY

1-2-9 532893000 217487 7A7 % COVER FRAME {A} ASSY
1<70mm area'ggéaggb%f e C?NADA> CAP FRAME DEVICE SETS1H
1-2 $35741001 2 BASE FRAME SET (S)

1-2-2 535739001 2 BASE FRAME (BS) ASSY
1-2-9 535742000 2 COVER FRAME (AS) ASSY

13ESZER &R / OPTION PARTS >
‘:ﬁgmgxn $36298001 11454 NEEDLE PLATE 4
155-412-940
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X . R%E4EE / Bobbin winder /Spuler / Mécanisme du bobineur/
Mecanismo del devanador de la canilla

<$ER;EITERG / OPTION PARTS >

T-1-17-3
-1-10
1-1-2 -1

155-401-402
—41 -



X . a44£8 / Bobbin winder/Spuler/ Mécanisme du bobineur/
Mecanismo del devanador de la canilla

—42 —

REF.NO. CODE |QTY EL XA NAME OF PARTS RM
< $EBI5FE SRS / OPTION PARTS >
1-1 $31973009 MBS VL ETE BOBBIN WINDER ASSY
1-1-1 008300604 4+ b5 AT3X6 SCREW, TRUSS M3X6
1-1-2 215083001 3l ++~EY F3X6D SCREW, PAN {5 WASHER) M3X6D
1-1-3 152358001 HERSE P BOBBIN WINDER SHAFT
1-1-4 014300332 2|7+ 4% 33x3 SET SCREW, SOCKET (CP) M3X3
1-1-5 154024001 EAPER & BOBBIN PRESSER
1-1-6 154092001 1 r=xvardrys BOBBIN WINDER CLAW
1-1-7 014680422 2|7+ b AR V437V R SET SCREW, SOCKET (CP) M4.37
1-1-8 152361001 ESSE TS BOBBIN WINDER LEVER
1-1-9 152362001 NS LY VLY BOBBIN WINDER SHOULDER SCREW
1-1-10 111942001 HEELAEY SPRING, PLATE
1-1-11 111943001 HEENET FEs WASHER
1-1-12 060660512 178 > F318-40X5 SCREW, BIND M3.18-40X5
1-1-13 152363001 HEDIREYN TWIST SPRING (A)
1-1-14 047301042 Naz7v-5E PIN, SPRING ROLL AW3
1-1-15 152364001 2|n5—- COLLAR
1-1-16 146197001 HEREEY A THREAD CLAMP ASSY
1-1-16-1 146198001 flarynzrz THREAD CLAMP KNIFE
1-1-16-2 146199001 LA EER L, THREAD CLAMP DISC
1-1-16-3 146200001 1|+ x7csa RETAINING RING, C54
1-1-16-4 144505000 e r7erriiz SPRING
1-1-16-5 118764002 114> 29437 SHOULDER SCREW, M4.37
1-1-17 $21203001 14 resE-225 BOBBIN WINDER MOTOR ASSY
1-1-17-1 516667000 e rese-2 BOBBIN WINDER MOTOR
§-1-17-2 152507000 1|=14a21v5D MICRO SWITCH (D}
1-1-17-3 152508000 t\=1o07s7z-2 MICRO ACTUATOR
1-1-17-4 152509000 P g Pa=E T F 1 NYLON CONNECTOR (E)
1-1-17-5 552851001 2|es a2 —3F 41854 TERMINAL PIN #1854
1-1-18 152645001 PR =g BOBBIN HOLD PLATE
1-1-19 062300616 1|+ ~zaMm3x6 SCREW, PAN M3X6
1-1-20 025030236 1esH¥H2F1Y3 WASHER, PLAINM 3
1-1-21 158597001 1Mt resatyr— BOBBIN WINDER STOPPER
1-1-22 $21103000 1rr=an-22C BOBBIN WINDER HARNESS (C)
1-1-23 516669000 1|7oF4 205A PROTECTOR 0.5A
1-3 $31960009 11 rvxH/= BOBBIN WINDER COVER
1-4 052300606 3lr~arkEF3x6 SCREW, PAN (5/P WASHER) M3X6é
1-5 532617001 1MW rerunFas BOBBIN WINDER DEVICE PLATE
1-6 018400836 2|7+ # baxs BOLT, SOCKET M4X8
1-7 028040246 21529 H %24 WASHER, SPRING 2-4
1-8 062501016 2|+ ~asx10 SCREW, PAN M5X10
1-9 145571101 4 reePrrr8173 BOBBIN WINDER GUIDE BRACKET ASSY
1-10 145446001 21t vFam Ly TENSION DISC
1-11 100401001 1l bFaH TR TENSION SPRING
1-12 100136001 11 rFamoFI b TENSION NUT
1-13 $34347001 1t resF7or11% BOBBIN WINDER GUIDE PLATE
1-14 052400806 1|F~arizE54x8 SCREW, PAN (S/P WASHER) M4X8
1-15 062501016 2|+ ~=asx10 SCREW, PAN M5X10
1-16 150179002 1Hra7-nv78 SPOOL SHAFT {B)
1-17 028050246 1y r2s WASHER, SPRING 2-5
1-18 021500103 1|#v r1235 NUT, 1 M5
1-19 $15269000 1|ZF-A7Y rA SPOOL MAT{A}
1-20 025060236 1leSyH2Fare WASHER, PLAIN M 6

<1& %3 TH/FOR 1 COTTON STAND>
1 | $37302001 ]t resvyy a1 BOBBIN WINDER SET(FOR BAS-401)
1-21 $32508009 11 res81L COTTON STAND (L)

<9ZA%3IZ TR /FOR9 COTTON STANDS > :
1 $32618001 AL DL T ] BOBBIN WINDER SET

155-401-940




Y1.d 7232 /¥—"/ /Option parts/ Sondezubehr / Piéces en option / Piezas opcionales

———_———— e —— e —— —

155-401-201
Y2.7 7 3 /¥—"J [Option parts /Sondezubehor / Piéces en option / Piezas opcionales

1-3-1

155-401-201
—43 —



Y1.4 733 /3¥=") [Option parts/ Sondezubehdr/ Piéces en option / Piezas opcionales

REF.NO CODE |[qQ7Y Erxq NAME OF PARTS RM

2 536483001 | 1|7ynEs7L-LEVh TUBULAR FRAMES HOLDER BASE SET

2-1 $36485001 | 1|77mEs/oFLevh TUBULAR ROUND ARM (L) SET

2-1-1 $36486001 { 1|740FE/ w773 TUBULAR ROUND ARM (L) ASSY

2-1-2 $32775000 | 1|77 ##T/i% SPRING, COMPRESSION

2-1-3 u08671003 2| +-F Nt L A3X508 SCREW, PAN (WASHER) 3X5DB

2-2 $36488001 | 1|77mE/v7rEVE TUBULAR ROUND ARM (R) SET

2-2-1 $36489001 | 1[72oE/ 7R TUBULAR ROUND ARM (R) ASSY

2-2-2 $32775000 | 1|72 +4xT/i% SPRING, COMPRESSION

2-2-3 U08671003 | 2| +-+~+ 4 23X508 SCREW, PAN (WASHER) 3X5DB

2-3 $36484000 | 1|77nE/7L-4 TUBULAR FRAME HOLDER BASE

2-4 062501416 |  2|+~a5x14 SCREW, PAN M5X14

2-5 028050246 | 2|Kx¥H %25 WASHER, SPRING 2-5

2-6 026050136 | 2|e5¥AzxaHgs WASHER, PLAIN S 5

2-7 532877101 | 8lrF¥xxE> POSITIONING PIN

2-8 062500816 | 4|+ ~=I5x8 SCREW, PAN M5X8

2-9 028050246 | 4|rsxv¥#H 325 WASHER, SPRING 2-5

3 $33803101 | 1|vv7o30xa8s & gﬁ%};‘ég%’p':i FRAMES, WITH ARMS

31 $32795101 |  1|n%7730x487 3 A S FRAMES, WITH ARMS

3-1-1 $32798001 | 1|72 vx#n5— COLLAR

3-1-2 $32799001 [ 1j77 v 43V ima NUT, M4

3-1-3 $33802001 | 1|77y x3vma SCREW, M4

3-1-4 $36043000 | 1|773w/tx SPRING

3-2 $32797001 2(vuaanFiA HINGE (A)

3-3 062401616 | 4|F+~24x16 SCREW, PAN M4X16

3-4 021400206 41253+ h4 NUT, 2 M4

155-401-201
v2 .4 7% 38—/ [Option parts/ sondezubehdr / Pidces en option / Piezas opcionales
REF.NO. CODE Q7Y B A NAME OF PARTS RM)

1 $36400001 1&—L79723 NAME FRAME ASSY

1-1 536399001 1|x—a7273au1% NAME FRAME PLATE

1-2 $20012001 | 1|A~—¥ SPACER

1-3 509823101 | 1|R54FFL—1+P3 SLIDE PLATE ASSY

1-3-1 509824001 | 1]x5tFFL—t SLIDE PLATE

1-3-2 509825101 | 1|1 F%4E>() POSITIONING PIN (1)

1-3-3 509826001 | 1|1 F¥xE>(2) POSITIONING PIN (2)

1-4 $09830101 | 1]4%#/5%®) PLATE SPRING (A)

1-5 509827001 | 14T R~A—% PRESSER SPACER

1-6 509828101 | 1|724¥T PRESSER PLATE

1-7 062671014 | 7|+ ~2357-40x10 SCREW, PAN M3.57X10

1-8 028350243 | 7|83 ¥A %235 WASHER, SPRING 2-3.5

1-9 025350233 | 3|eS¥#xF1I3s WASHER, PLAIN M 3.5

155-401-201
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Y3.4 7 3 /%= /Option parts/ Sondezubehdr / Pidces en option /Piezas opcionales

155-401-201
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Y3.# 73 5 2 /¥—"Y /Option parts/ Sondezubehdr / Piéces en option / Piezas opcionales

— 46 —

REF.NO CODE [qTY Sy NAME OF PARTS RV
1 $36406001 1#oar7oev b SASHES FRAME SET
1-1 536422001 1Mreaa99 3 SASHES FRAME ASSY
1-1-1 536401001 1Wrevaemy SASHES FRAME
1-1-2 $36421001 dlreaeasrsarnas SUPPORT PLATE
1-1-3 062400806 8l+~axs SCREW, PAN M4X8
1-1-4 026040136 8les¥Hxarsa WASHER, PLAIN S 4
1-1-5 028040246 8|z x2-4 WASHER, SPRING 2-4
1-1-6 536418000 27> b 2X25%25 FELT 2X25X25
1-2 $27910001 T SPACER
1-3 $32791000 2|7z 0Y 7290 CLiIP 290
1-4 $36408000 Az 1)y 7220 CLIP 220
2 536405001 PP AT TUBULAR ROUND ARM (B)

155-401-201



Z . {(TIBSHR3{R / Accessories / Zubehdr / Accessoires / Accesorios

ONBROFHIEETZ e T+,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehdre sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des los accesorios inclufdos pueden variar.

155-401-910
47 —



7 . 1B SER / Accessories / Zubehdr / Accessoires / Accesorios

NAME OF PARTS

—48 —

REF.NO CODE QTY BEXA R
1 122991001 1|7J2e®Y 2790 ACCESSORY BAG
2-1 415814001 2|cE 2~ X5AST G FUSE (5AST)
2-2 502887000 1lex—X15A FUSE (15A)
6 142443001 & ¥ = 731.9%52 SCREW DRIVER 1.9X52
7 118837001 1% ¥ <7 3.4X70 SCREW DRIVER 3.4X70
8 101572101 1% ~7255X190 SCREW DRIVER 5.5X190
9 150332001 1F3RAEZT—NO.2 DRIVER NO.2
10 150335001 t|eh 7 Ky Z1¢H5 HEXAGONAL WRENCH 5
1 118064001 1eh oKy ZiiF4a HEXAGONAL WRENCH 4
12 142721001 1leh 7# 21 F3 HEXAGONAL WRENCH 3
13 154125001 1|65 7 K X/5F+25 HEXAGONAL WRENCH 2.5
14 142002001 1len vy 2I5F2 HEXAGONAL WRENCH 2
15 S07783001 1|6 2 F3Ri1tF15 HEXAGONAL WRENCH 1.5
16 107780001 1Az 10X12 SPANNER 10X12
17 142205001 1| R/%+7X8 SPANNER 7X8
18 508132001 1]|R1€F55 SPANNER 5.5
19 532542001 3lEEL BOBBIN (L)
20 $15629011 10|32 &> /v U DBXKS#11 NEEDLE DBXKS (#11)
21 184783001 1|4z SCISSOR
22 117466000 1wy b PINCETTE
23 121156001 HER A VA OQILER (B) ASSY
24 $15270000 1|2A7—n=wY B SPOOL MAT (B)
25 $00966000 1|y —2822-930 GREASE TUNK 30
26 508170001 1|zHgzxdvT % Z-STEEL SCREW DRIVER
29 $32841001 Whoso - BOTTOM DEAD CENTER GAUGE
46 532656001 HEEE ZIAN POSITIONING BAR
47 $37291001 1|+#TF B PRESSER FOOT (B)
48 $34455000 | 10|& ¥ h160L NET 160L

155-401-910




7 — 1) — & — /Papertape reader/ Lochstreifenleser /
Lecteur de ruban papier/ Lector de cintas

” PE P EE ST ARBEOERET—-JL
A—H—H O (2% 2 2K + T a =y
Interface Spec. OPTION Connector cable
Maker Model No. (Connector shape) with main machine
GNF— 4% 2 A GNT27 RS232C 1 % — 7 = 4 X GNT27RS # — 71
BRI A4 (A R) GNT27RS Cable
100V $17064-001
GN DATA COM S18444-000 RS232C Interface
Ine. | 110V ~120V (female) +
$18470-000 RS> —702 2
. 220V ~240V RS Cable Assembly815406 oo
518472-000 B
GNT4604 RS232C A » % —T7 = A X RS’ —7Ho 3
(DCE T # 7 & A8 A A4{tHk) RS Cable Assembly
RS232C Interface $15406-001
(With the female
DCE Connector)
RS232Cf % —7 x4 & GNT4604 r — 77 3
(DCE= # 7 ¥ #%% A4L8E) GNT4604 Cable Assembly
RS232C Interface 518957-001
(With the male +
DCE Connector) RS% — 70N 2 §
RS Cable Assembly
515406-001
GNT2910 RS232C 4 % —7 = A A GNT2910 o — 7 2 %
(9¥ v 4 ) [GNT2910 Cable Assembly
RS232C Interface 521660-000
(9Pin male) +
RS#— 7123
RS Cable Assembly
$515406-001
ya—EF NPR-5200 RS232C A » % —7 x4 & RSr—7i27 3
Fral et (2 R) RS Cable Assembly
RICOH Ine. RS232C Interface $15406-001
(female)

MTF -7V —F—2ERETIHER BT T —F—024 v F%, TROMIITELTTE W,

- When connecting the paper tape reader, set its switch as follows.

C *x32%8 ...l 8¢ v b
Characterlength ........... 8 bit
@ APy TEYEFE L. 1¥ v b
Stopbitlength ............. 1 bit
@ F—L—=F . 9,600F —
................. 9,600 baud

Baud rate

— 49 —




]

Oa

— 50 —

RS —-7Nh2 3
RS Cable assembly

GNT2T7RS»=7TN7X
GNT27RS Cable assembly

g7 -7~ -

Paper tape assembly

® LRTIF-—FT= voRkTF—7I %
GNT27 % A & Rz o ik,

GNT2TRSY — 7V 7 3 (817064-001)

MERBRLELTEY Ficho TWwET,

& When you purchase above paper tape reader
GNT27 ; GNT27RS cable assembly
($17064-001) comes with it.




The PG1 option set/PG1-Sonderzubehor/
Jeu d‘options de la serie PG1/Juego opcional PG1

The three types of data creation softwares have been introduced in the PG1 series, besides the present type PG1-
LEDS.

PG1-LKS PGI1-LES PG1-LESS (Pli'ésﬁi%t%;ée)
$25662-000 $25663-000 $25664-000 91530002

Shape
Monogramming Q O Q O
Out-line editing X O O O
Conversion from . .
stitch data to X P ‘f.mbl‘l’ s . O @)
out-line data optionat floppy disk =
Punching X X X C

¥ The PG1 option S5t-Out floppy disk can convert | PG1 option St-Out (S25665-000)
the stitch data to the outline data on the PG1-
LES.

The floppy disk for character data of PG1 has been introduced as an option.

Name of parts PG1 option font 1

Parts No. S25666-000

w51 —



+ 73 3 > /¥—"Y /Option parts/Sonderzubehor/
Pieces en option / Piezas opcionales

AT 7273

Frame holder base agsembly

* 936397-001

RETUT
Sewing area
Hh oD 45X23
Plastic square frames with arms SPFA-45X23 423X181 | S15654-001
h 274 X2T
Plastic square frames with arms SPFA-45X 27 416216 | S15658-001
B 72 45X 32 x
Plastic square frames with arms SPFA-46 X 32 416x269 | *815660-001
s ) AT 7O
Spider net frames SPFH-07 — 515613-000
PRt I A RN
Plastic round frames SPF-07 D42 515618-000
» /AT 709
b ) ATATY Spider net frames SPFH-09 515614-000
Spider net frame A e e I o S e e
PFH2-2 Plastic round frames SPF-09 262 $15619-000
$15612-000 »ESATZ-12
Spider net frames SPFH-12 515615-000
s 3 K ' A
Plastic round frames SPF-12 @92 $16620-000
y & /AT2Z-15
@ Spider net frames SPFH-15 515616-000
FH 7715
Plastic round frames SPF-15 @120 $15621-000
z2E AT 18
Spider net frames SPFH-18 $15617-000
F+Ah 7718
Plastic round frames SPF-18 2148 $15622-000
K HpE T — FHRIC, XAEBEhTYD g, EERRTT .
% The parts indicated by the % symbolin the parts code column are standard parts.
% Die in der Teilecodekolonne aufgefihrten Teile, die mit dem symbol ¥ bezeichnet sind, sind standardteile.
+% Le symbole 3% dansla colonne de code de pidcesindique les pidces normales.
Y Las piezas indicadas con el asteriseo ¥ en la columna de codigo de piezas son piezas normales.
gpFaveyiIY |T¥T7-19
Frame adjust screw Plastic square frames with arms SPFA-7,9 D82l §33207-000
v 7-12,15,18,21,25
Plastic square frames with arms SPFA-12,15,18,21,25
b 7 5 -24%30 D8x23 $33208-000
Plastic square frames with arms SPFA-24X30
g 2 7 2 -A5% 23, 45X 27, 45X 21, 24X 24
Plastic square frames with arms SPFA-45 X 23, 45X 27, D8 x 27 $33209-000
45%32,24X24
gz avey YL |HEHE (W3R
Frame adjust screw L |For Supply (for thick materials) D9x21 §29634-001

— 52 —




Y47 287 3
Frame holder base (8) assembly

* 536398-001

HNTDT7

Sewing area

¥ 2 ¥
Plastic square frames with arms SPFA-21 B

T 725
Plastic square frames with arms SPFA-25

2179

S515642-001

2218

$15646-001

7T 24X24
Plastic square frames with arms SPFA-24 X 24

206 X212

S15650-001

A = Ny I VN
Tubular frame holder base set

$536483-001

S0 Gago]eo o 669

RET)7T

Sewing area

o OE T 207
Tubular round frame with arms TFA-07

J4RESTT 200
Tubular round frame with arms TFA-09

SRR ST

JouaswJgs12
Tubular round frame with arms TFA-12

JLUE/ T2
Tubular round frame with arms TFA-15

Z7Z0% /7218
Tubular round frame with arms TFA-18

240

515623-000

D59

S15624-000

290

S15625-000

2119

$515626-000

@170

$535655-000

20T/ T 24X24
Tubular square frame with arms TFA-24 X 24

T UOE T I24X30
Tubular square frame with arms TFA-24 X 30

7 uE/ T r.32X45
Tubular square frame with arms TFA-32 X 45

207X 209

515627-000

215292

S15628-000

269X 416

$536495-001

— B3 —




:3]

@

O

AL PR
Name frame assembly

$36400-001

7 Z7A7 S

112 32945-001
Hoop (A) assembly @ 532945-00

7 7B2 R

Hoop (B) assembly 280 $32946-001

JyCo7 3

Hoop (C) assembly 20X 36 §32947-001

J2D7 3

Hoop (D) assembly 3066 532948-001

77EZ 2

Hoop (E) assembly 66X 30 §32949-001

T7oF7 3

Hoop (F) assembly 8050 $32223-001

72G7 3

Hoop (G) assembly 5080 $30580-001
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<RI A L5 YT
60X 86 S09848-001
Magnet clamp
772 3%67 3 43X 118.5 157340-101
Hoop 3X 6 assembly ’ i
TIEST TS 120135 532220-001
Hoop assembly for thick materials i
N 128X 162 $31172-001
Embroidery hoop (HA) assembly
<##H#& Fl / For supply >
SV TR A V35T/ serew3.57 ... .. 121765-001
..... 021670-202

W -+ v+ 2% 23,57/ Nut M3.57

—_B5 —




w5 )L/ Warning labels,” Warnschilder,/
Etiquettes d'averfissement,”Etiquetas de advertencia

pain.

Label, pinch

5.2 /Name of parts Size{mm) Code
LBR
My it S RN L 40X64 | $38353-001
BREED>TID.
FIAteE 1F-x ut -
Label, elec. shock 35X 118 $38352-001
4 lang.
— 40%x64 | S38357-001
W<EATHNET B - . e = N
A o AR T 0V - BASH]
REEG 2 THE. 8
R, BR. HRE
== 52 % 84 $38357-002
4 GAUTION 40 X 64 $38571-001
rescam iy, Label, operation(BAS)
hd Operate with satety devices.
ko § oG Py Eng.
52X 84 $38571-002
iy 'E n
& CAUTION | & ACHTUNG ER s 0
H«\:‘w;:n PR . x _
e Label, high temp. 72%39 §38351-001
rpsa s, BHRBILRT W
Yo |prczee on s Label, entanglement 40 %84 $38354-001
AER e
e BEXARAEET NIV
@ 7oyl apares 40%84 | $38355-001
EEFITAN S |in feeder raveing
k.
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&/ Name of parts

Size(mm) Code
R
7"':—?/&“7"—7 1L=16
Mark, injury R=0.8 536924-001
r<—L —>

Mark, arrow 10X 30 S37058-001
PE<w—2

P E Mark, PE 75X125 | $37059-001
T—=RAI—
Mark, grounding @12 $37060-001
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525 [/INDEX/VERZEICHIS/

INDEX/INDICE
0CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
500480000 {Q -15 28 $15270000 |Z -24 48 S215 -1-
8 - ;?, %g $15273001 {N -2-2-8 24 04000 g - ‘1|§ gg
- $15281001 |[R -9 30 S2341 -
500966000 |Z -25 48 515284000 fE -1-2 8 52365?881 é - ?0 i
$02532001 |D -52-2 6 $15285000 fE -1-3 8 c -3 4
s02611001 jL - 1-1 18 515286101 [N -2-2-10 24 M -2 20
$02612001 L -1-2 18 515287101 |N -2-2-11 24 $25240001 |L -12 18
02887000 |2 -2-2 48 515321001 |V -35 34 §525310001 |M -40 20
S02915100 |P -1-1-13 26 $15629011 |D -65 6 $25382001 {K -41 16
503254001 {L -13-1 18 Z -20 48 $25391000 |N -2-2-15 24
504438001 |W -1-1-34 38 $1566000%1 |E - 11 8 825773001 |C -12-8 4
S04557000 fQ -17 28 $16452000 |Q -10 28 $27910001 1Y¥3 -1-2 46
S06740001 |H -57 12 S16667000 | X -1-1-17-1] 42 $29008001 |P  -1-1-12 26
S06823000 |Q -1-13 28 516669000 | X -1-1-23 42 $29700000 jK -62 16
S07783001 |2 -15 48 S16691000 |W -1-3-10 40 $31958001 |H -62 12
$07876001 | K -61 16 $17052001 {J -85 14 $31959001 |H -56 12
S08073100 |Q -31 28 517069000 |V -94 36 $31960009 | X -1-3 42
08089001 |V -1-4 34 518291001 |J -75 14 531973009 | X -1-1 42
508132001 1Z -18 48 S18573000 fP -1-1-16 26 $32256001 L -6 18
S08170001 |2 -26 48 S18707141 |V -26 34 $32257001 3L -8 18
508415001 |D -50 6 518789101 |Q -1-1 28 532378001 |D -34 6
509141000 |Q -23 28 $19024101 |Q -1 28 $32379001 D -35 6
509142000 {P -1-1-37 26 519026001 jQ -1-2 28 $32435001 |C -30 4
S09823101 | Y2 -1-3 a4 519028000 |Q -1-3 28 $32445009 {T -6 32
509824001 | Y2 -1-3-1 44 1519029000 |Q -1-4 28 $32446008 |T -5 32
509825101 jY2 -1-3-2 44 519030001 |Q@ -1-5 28 532451001 |M -1 20
$09826001 {Y2 -1-3-3 44 $19031109 jQ ~-1-6 28 $32452001 |M -3 20
509827001 | Y2 -1-5 44 519032009 |Q -1-7 28 $32453000 IM -5 20
509828101 | Y2 -1-6 44 $19033001 |Q -1-8 28 532454001 |[M -8 20
509830101 {Y2 -1-4 44 519034009 |Q -1-9 28 532456001 M -10 20
510243000 |Q -24 28 $19035000 |Q -1-10 28 532457001 |M - 14 20
511816000 |A -2t 2 519036000 |Q -1-11 28 $32461001 |[M -15 20
$11848000 |Q -21 28 520012001 | Y2 -1-2 44 $32462001 IM -16 20
$15225101 |H -1 12 $20246001 |V -1-7 34 M -24 20
$15229001 {H ~-41 12 $20342009 W - 1-1-21 38 $32463001 [M -17 20
515230001 jH -46 12 $20355001 |M -33 20 $32467001 |M -19 20
$15231000 |4 -70 14 520680001 L -13-7 18 532468001 {M -20 20
515232000 |[H -6 12 $20681000 L -13-8 18 $32469001 |M -26 20
H -65 12 520682103 fL -13-9 18 $32471001 |[M -28 20
$15233000 {H -8 12 $20878000 |A -24 2 532474001 |M  -29 20
515234000 |H -10 12 520913000 |[R -8 30 $32475001 {M - -30 20
515235001 |H -21 12 $21033009 §J -1 14 $32476001 |M -31 20
$15236001 |H -23 12 $21034001 |1 -19 14 $32477001 |M -32 20
515237001 |H -25 12 $21037009 |4 -58 14 $32480001 |M -36 20
$15239000 |H -15 12 $21038101 |3 -74 14 532481001 { M -37 20
515240101 |H -20 12 §21052000 |V -1-1 34 wo-1-12 40
$15241001 |H -30 12 $21054209 |V -60 34 532482001 |M -38 20
515242000 |H -54 12 $21055109 |v -88 36 532484001 |M - 41 20
$15243209 |V -81 36 521056001 |V -56 34 $32485001 |M -43 20
$15247000 |J -52 14 §21057000 |P -1-1-38 26 532486001 |M -12 20
$15248000 |J -51 14 $21064000 |V - 10 34 $32487000 |[M -46 20
515251001 |J -78 14 $21083001 |Q -13 28 532488001 |M -47 20
$15252001 |J -85 14 Q -16 28 $32489001 | M -49 20
$15256000 |J -76 14 Q -20 28 $32490000 |M -53 22
$15257000 |! -55 14 Q -28 28 $32491001 |M -56 22
$15258000 |V - 1-11 34 521085000 |J -7 14 $32492001 |[M -58 22
515259001 |G -40 10 l  -15 14 $32493001 |M -60 22
$15267000 |[H -13 12 ]l -22 14 $32494001 |M -62 22
515268000 |H -4 12 J  -62 14 $32495001 |M -64 22
: H -52 12 b} -81 14 $32496001 | M -65 22
515269000 [N -1-7 24 $21103000 | X -1-1-22 42 $32497001 |M -67 22
N -2-2-6 24 $21181000 |P -1-2 26 532498001 |M -68 22
X -1-19 42 $21203001 §X -1-1-17 42 $32499001 |M -71 22
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CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
532501001 |[C - 12-1 4 $32604000 [K -31 16 532869000 |W -1-1-19 38
$32502000 |C -12-2 4 532605000 | K -32 16 $32870000 |W -1-1-36 38
$32503001 |C -12-5 4 532606001 fK -33 16 532871000 |W -1-1-17 38
532504001 | C -12-7 4 532609000 | K -35 16 W -1-3-2 40
$32505001 |C -12-9 4 532610000 |K -36 16 532877101 | Y1 -2-7 a4
532507101 {C  -12 4 532611001 |M -38 20 532878001 fW -1-2 40
532508009 [N - 2-1 24 W -1-13 40 532879001 |W - 1-2-1 38

X -1-21 42 532612001 I1M -38 20 532882001 |W -1-2-2 40
532509009 [N -2-2-1 24 532613001 |M -38 20 532886001 |W -1-2-4 38
532510001 [N -1-8 24 S32614001 |M -89 22 $32889000 |W -1-2-7 38
N -2-2.7 24 532617001 | X ~-1-5 42 532890001 |wW -1-2-8 38
$32514001 |A -2 2 532618001 X -1 42 532893000 |W -1-2-9 40
532515001 |A -4 2 532632000 |D -52-3 6 532896001 |W -1-2-10 38
§32517101 |C -1 4 532633000 |D -52-1 6 532897000 |wW -1.2-11 38
532518001 |C -3 4 532639001 |D -59 6 $32898001 |W -1-2-15 38
532519001 | C -5 4 532640001 |D -60 6 532899001 |W -1-3 40
532520001 jC -7 4 532651001 | D -52 6 532900001 {W -1-1-30 38
532521001 |C -8 4 532655001 |A -14 2 W -1-9 40
532522001 |C -9 4 $32656001 {Z -46 48 533508009 [W -1-10 40
$32523001 |C - 11-1 4 532662001 |G -1 10 533509009 |W - 1-10-1 40
532525001 {C -14 4 532663001 |G -4 10 533510009 |W - 1-10-2 40
532526001 |C - 14-1 4 532664101 |G -16 10 $33511000 |W -1-10-3 40
$32527001 JC -14-3 4 532665001 |G - 12 10 533630009 |G -36 10
$3253000t1 |C  -14-4 4 532666001 |G -5 10 533631001 |G -38 10
532531001 |C -14-5 4 532667001 |G -9 10 $33673000 JC -16 4
532532001 |C  -11 4 532668001 |G -10 10 533802001 [Y1 -3-1-3 44
532533001 |C -15 4 532669001 fG - 11 10 $33803101 | Y1 -3 44
$32536001 T -9 32 532671001 |G - 1-1 10 533888001 (W -1-2-20 38
$32538101 |F -3 8 532673001 |G -21 10 533977001 |W -1-1-15 38
532539001 |F -8 8 532674101 |B  -10 2 533979001 [W -1-1-6 38
$32540000 |F -9 8 G -8 10 533980001 [W - 1-1-7 38
$32542001 |F -15 8 532675001 |G -14 10 534012000 |[K -44 16
Z -19 438 532676000 |G -20 10 $34032001 |D -36 6
$32544001 |F -1 8 532677001 |G -24 10 534200001 |C -12-12 4
532547001 {F -2 8 532678001 |G -23 10 534347001 [X -1-13 42
532550001 | F -13 8 532680101 |G -27 10 534450001 |N -2-2-13 24
532552000 |[K -6 16 532682001 |G -30 10 534455000 {Z -48 48
532553000 | K -7 16 $32683100 |G -29 10 534558000 |E -4 8
$32554000 |[K -8 16 532775000 | Y1 -2-1-2 44 534565002 [P -1-1-8 26
K -34 16 Y1 -2-2-2 44 534566001 |S -10 30
532555001 | K -2 16 532791000 | Y3 -1-3 46 534567001 |P - 1-1-11 26
532556001 |[K -9 16 $32795101 fY1 -3-1 44 $34807001 |M -38 20
$32557000 |K -13 16 532797001 | Y1 -3-2 a4 $35550000 |W -1-1-11 38
K -25 16 532798001 | Y1 -3-1-1 44 535551001 JW -1-2-6 38
$32558000 | K - 14 16 $32799001 | Y1 -3-1-2 44 535583001 |F -16-1 8
532559000 |K -15 16 $32836000 {W -1-3-7 40 535584001 JF -16 8
532561001 |K -17 16 532837000 |W -1-3-8 40 535593000 [P -1-1-14 26
$32564000 {K -18 16 532838001 |W -1-39 40 P -1-1-14 26
$32565000 |[K -19 16 532839001 |W - 1-3-1 40 535594000 {P -1-1-14 26
532566000 [ K -22 16 532841001 |z -29 48 535595101 |F  -14 8
532567001 |[K -23 16 532844001 |W - 1-1-1 38 $35631001 [W -1-3-5 40
532570000 | K -26 16 $3284B0C0 {W -1-1-4 38 535646001 |C -12-6 4
532571000 | K -27 16 532849000 |W - 1-1-5 38 535739001 |W -1-2-2 40
$32574001 |B -1 2 532853001 |W -1-1-25 38 535741001 jwW -1-2 40
$32575001 |B -5 2 532858001 {W -1-4 40 535742000 |W -1-2-9 40
$32576001 |8 -6 2 532859000 |W -1-1-13 38 536043000 [ Y1 -3-1-4 44
532577001 |B -8 2 532860000 |W -1-1-29 38 $36135001 |M -34 20
532580001 |B -9 2 532861016 |W -1-2-3 38 536153100 |D -13 6
532584001 |D -10 6 532862000 |W -1-1-2 38 $36201000 [P -1-1-2 26
$32585001 | -11 6 532863001 |W -1-1-33 38 $36202000 [P -1-1-6 26
$32587001 |D -14 6 $32864000 fW -1-1-20 38 $36203000 {P -1-1-19 26
532588001 [D -16 6 532866000 |W -1-2-16 38 536204000 |P -1-1-20 26
532603000 | K -30 16 532867101 |W -1-1-24 38 536205000 JP - 1-1-21 26
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$36206000 |P -1-1-22 26 $36453009 |V -1 34 539081000 |S -1 30
$36207000 |P -1-1-23 26 $36454001 |V -59 34 $39082000 {5 -2 30
$36208000 P -1-1-24 26 $36455009 |V -62 34 $39083009 |D -68 6
$36211000 JP -1-1-26 26 $36456000 |V -92 36 $39084001 {D -70 6
$36213000 |P -1-1-28 26 $36462001 |W -1-1-38 38 Ua0130001 fR -13 30
$36214000 |P -1-1-29 26 536464001 |W -1 40 UL0233001 {P -1-1-10 26
$36215000 |P  -1-1-30 26 536465001 |W -1-1 38 08671003 |W -1-1-18 38
$36217000 |P -1-1-32 26 536466001 |V -1-8 34 W -1-1-23 38
$36218000 {P -1-1-33 26 $36467000 |V -1-3 34 Y1 -2-1-3 44
$36219000 [P -1-1-34 26 $36470000 |V -1-2 34 Y1 -2-2-3 a4
$36220001 |Q -2 28 $36471001 |H -1 12 U34148001 {P -2 26

Q -3 28 $36472001 P -1-1-15 26 0A4300605 |H -18 12
Q -4 28 $36473009 |P -1-1-40 26 H -28 12
R -18 30 $36474009 [P -1-1-1 26 H -33 12
$36222000 |P -1-4 26 $36475000 |W -1-8 40 J -87 14
$36223000 |P -1-4 26 $36476001 |W -1 40 L -10 18
P -1-4 26 $36477001 | K -40 16 R -19 30
$36224000 |P -1-19 26 $36478001 |V -58 34 044400806 |D -69 6
$36229000 |S -3 30 $36483001 {Y1 -2 44 0A5300605 [P - 1-1-7 26
$36230001 JU -1 32 $36484000 | Y1 -2-3 44 0A5400806 R - 14 30
$36230002 JU -2 32 $36485001 jY1 -2-1 44 R -20 30
$36264001 |D -26 6 $36486001 | Y1 -2-1-1 44 W -1-1-26 38
$36298001 |W -1-7 40 $36488001 | Y1 -2-2 44 000400616 |1 -38 14
$36299001 §L -13-11 18 $36489001 | Y1 -2-2-1 44 002021405 1Q -1-15 28
$36300000 |L -13-5 18 $36491001 |J -47 14 002300403 [|W -1-10-4 40
$36351000 [P -1-1-25 26 $36498001 {W - 1-1-3 38 002400514 |T -2 32
$36352000 |W -1-11 40 536505001 |D -25 6 T -4 32
536391001 |E -1-1 8 536516001 jW -1-3-4 40 wWoo-1-2-22 40
$36397001 |E -1 8 536581007 |P -1 26 004400803 |V -53 34
$36399001 jyz -1-1 44 536581008 [P -1 26 vV o -55 34
$36400001 | Y2 -1 44 $36581009 |[P -1 26 004401003 |W -1-1-14 38
$36401001 1Y3 -1-1-1 46 536582005 jP -1-1 26 008300604 | X -1-1-1 42
$36405001 | Y3 -2 46 P -1 26 008400604 |G -37 10
536406001 j¥3 -1 46 536582006 |P - 1-1 26 G -39 10
$36408000 1 Y3 -1-4 46 $37277000 |C -12-13 4 P -1-118 26
$36418000 | Y3 -1-1-6 A6 $37282009 |D -1 6 P -1-1-41 26
$36421001 Y3 -1-1-2 46 $37283000 |D -18 6 P -15 26
536422001 | Y3 -1-1 46 D -24 6 Q -1-12 28
$36423001 |3 -66 14 $37284001 |D -21 6 Q -30 28
$36425001 |J -25 14 $37285001 |D -29 6 vV -16 34
536426001 |J -30 14 $37286009 jD -31 6 v -38 34
$36427001 jJ -40 14 $37287001 |D -33 6 vV o -42 34
$36428001 1) -41 14 537288001 |D -38 6 vV -63 34
$36429001 |J -42 14 $37289001 |D -40 6 vV -65 34
$36430001 |1 -43 14 $37290001 |D -66 6 v o -71 34
$36431001 {J -4 14 $37291001 |G -17 10 v o -74 34
536432001 [J -1 14 Z -47 a8 v -78 36
536435001 |[R -17 30 $37292001 [L -4 18 v -80 36
$36436101 |[R -12 30 $37293001 JL -9 18 v -82 36
$36437009 | T -1 32 $37295001 |L -13 18 v -93 36
$36438009 |T -3 32 §37296001 L -13-2 18 008400806 |D -30 6
$36439000 | T -7 32 $37297001 JL  -13-4 18 D -32 6
$36441000 |V -39 34 $37298001 |L -13-10 18 D -37 6
$36442009 |V -32 34 $37299009 |N -1-1 24 D -67 6
$36443001 |V -54 34 $37301009 [N -1-12 24 D -71 6
$36444001 |V -52 34 $37302001 | X -1 42 012060636 |C -4 4
$36445009 |V -36 34 537309009 {N -2-3 24 c -6 4
$36446009 |V -40 34 $37310001 |K -29 16 c -17 4
$36447009 |V -64 34 $37796000 jP -1-1-42 26 F -5 8
$36448009 |V -70 34 $38331009 [N -1 24 F -7 8
$36449009 |V -77 34 $38332009 [N -2 24 F -10 8
536450009 |V -79 36 $38333009 [N -2-2 24 F -12 8
536451009 |V -72 34 538891001 |N -1-11 24 G -6 10
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012060636 [M - 11 20 018507436 [H _-36 2 028040246 |1 -61 T4
M -13 20 H -49 12 M -7 20
M -23 20 J - 44 14 M -76 22
T -8 32 J -71 14 X -1-7 42
W -1-1-35 38 018501636 |V -1-5 34 Y3 -1-1-5 46
012300536 |H -14 12 021060106 |G -26 10 028050246 |D -64 b
012400636 [H -22 12 M -18 20 G -32 10
012500536 |G -3 10 M -25 20 H -37 12
H -5 12 021100206 |V -18 34 H -50 12
H -7 12 021300103 |M -54 22 1 -45 14
H -9 12 021300206 {W -1-2-14 38 J -72 14
H -16 12 021400106 {M -6 20 J -89 14
H -24 12 M -50 20 N -1-5 24
H -53 12 021400206 | W -1-2-23 40 N -1-10 24
H -55 12 Y1 -34 44 N -2-2-4 24
H -66 12 021500103 [B - 11 2 vV o -1-6 34
012500836 | W -1-1-10 38 ] -29 14 Vo -1410 34
014300332 | X -1-1-4 42 N -1-6 24 X -1-17 42
014400636 |D -53 6 N -2-2-5 24 Y1 -2-5 44
G -1-2 10 X -1-18 42 Y1 -2-9 44
L -3 18 025020135 |Q - 1-16 28 028060243 |D -4 6
014680422 { X -1-1-7 42 025030236 X -1-1-20 42 G -25 10
017501606 |J -28 14 025040136 | - 60 14 028060246 |H -3 12
018061036 {P -1-1-3 26 025050236 |D -63 6 H -43 12
018061236 |[K -45 16 G -33 10 H -45 12
018061636 [D -2 6 H -38 12 H -48 12
H -47 12 H -51 12 J -3 14
P -3 26 J -46 14 J -6 14
vV -89 36 J -73 14 J -13 14
018062036 [H -2 12 J -90 14 J =21 14
H -42 12 VvV -1-15 34 P -11-4 26
] -2 14 025060236 [D -3 6 P -5 26
J -5 14 P -1-15 26 V -57 34
J -12 14 P -4 26 vV -9 36
J - 20 14 V -34 34 028080246 |H -59 12
018063036 |H -44 12 vV -90 36 VvV -4 34
018081636 [H -58 12 X -1-20 42 028100246 {V -19 34
018082536 |V -3 34 025080132 |M -73 22 028350243 | Y2 -1-8 44
018300536 | M -61 22 025080236 |H -60 12 041120390 | W -1-1-16 38
018300636 | M -42 20 025100236 |V -20 34 047200542 [M -44 20
018300836 | J -77 14 025350233 | Y2 -1-9 44 047301042 | X -1-1-14 42
J -79 14 025800332 |V -1-16 34 048020342 |M -66 22
018301036 | D -15 6 026030136 |M -75 22 048020346 |L -7 18
018400636 {|H -26 12 026030236 |W -1-2-13 38 048025346 |C -12-4 4
H -31 12 W -1-2-17 38 048050346 | W -1-2-19 38
018400836 | ) -48 14 026040136 | Y3 -1-1-4 46 048060342 |M -22 20
J -53 14 026040236 |D -8 6 048320242 |H -12 12
M -27 20 D -23 6 J -14 14
M -48 20 G -18 10 052300605 |Q -1-17 28
M -51 22 M -52 22 052300606 |W -1-3-3 40
M -59 22 T -10 32 X -1-4 42
X -1-6 42 026050136 | Y1 -2-6 44 052300805 [|Q -1-14 28
018401036 1) - 26 14 028030242 |[R - 11 30 052400606 [V -83 36
W -1-5 40 028030245 |M -55 22 W -1-1-27 38
018401236 |J -59 14 028030246 |) -80 14 052400806 | X -1-14 42
018401636 | J -56 14 W -1-2-18 38 060400516 {W -1-1-9 38
018500836 | W -1-3-6 40 028040246 |[D -9 6 060400816 |[M -70 22
018501036 {B -3 2 H -27 12 W -1-1-37 38
D -61 6 H -32 12 060501016 |A - 15 2
vV -1-9 34 J -27 14 G -22 i0
018501236 |B -7 2 } -50 14 G -3 10
D -862 6 J -54 14 K -3 16
018501436 |G -28 10 j -587 14 K -10 16
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060501016 |[M -4 20 081003870 |C -12-3 4 150179002 | X -1-16 42
N -1-2 24 081006070 |G - 15 10 150332001 |2 -9 48
N -19 24 081007070 |M -74 22 150335001 |2 -10 48
N -1-13 24 100136001 { X -1-12 42 150349001 {P -1-1-35 26
N -2-2-2 24 100360003 |M -39 20 150349001 |Q -22 28
N -2-29 24 W -1-14 40 150357001 P -1-1-36 26
N -24 24 100401001 { X -1-1% 42 150491101 |G -2 10

060660512 I X -1-1-12 42 100402004 L -13-3 18 151947101 |D -6 6

061300616 |W -1-2-12 38 101572101 jZ -8 48 15235800t | X -1-1-3 42

061400816 |A -5 2 104520000 |F - 11 8 152361001 { X -1-1-8 42

061500804 v -1-12 34 105073001 |v -1-14 34 152362001 | X -1-1-9 42

062060806 [N -1-3 24 106147002 |V -12 34 152363001 | X -1-1-13 42
N -25 24 107155001 K -43 16 152364001 | X -1-1-15 42

062300416 |[M -6 22 107550002 |B -4 2 152507000 | X -1-1-17-2] 42
M -72 22 107780001 |Z -16 48 152508000 | X -1-1-17-3] 42

062300506 |W -1-1-12 38 110367001 |M - 21 20 152509000 | X -1-1-17-4] 42
W -1-2-5 38 111865001 |G -7 10 152645001 | X -1-1-18 42

062300616 |[K -5 16 111942001 | X - 1-1-10 42 152865201 {v -17 34
K -12 16 111943001 | X -1-1-11 42 152883000 |K -60 16
K -2% 16 113431002 |B  -12 2 152948001 |[K -1 16
K -24 16 114486002 |V - 11 34 152969001 [K -4 16
K -38 16 117006001 K -63 16 K -20 16
K -47 16 117150001 | K - 11 16 154024001 | X -1-1-5 42
N -2-2-14 24 K -37 16 154092001 | X -1-1-6 42
X -1-1-19 42 K -46 16 154125001 12 -13 48

062300805 J[R -10 30 117466000 |2 -22 48 154468001 |V -14 34

062350816 {D -17 6 117934009 |A - 11 2 154560001 |L -1-4 18

062351016 |C -14-2 4 117936009 A -10 2 157255100 |[L -5 18
M -9 20 118064001 |Z - 11 48 158597001 | X -1-1-21 42

062400616 fE -1-4 8 118735002 |D -12 6 158772001 |W - 1-1-32 38
J  -87 14 118764002 | X -1-1-16-5| 42 159150009 A -12 2
woo-1-2-21 38 118837001 |2 -7 48 A -20 2

062400806 | Y3 -1-1-3 46 119270001 |V -1-13 34 18193600t |F - 16-2 8

062400816 |A -22 2 121156001 |Z -23 48 181937001 |F -16-3 8
c -12-10 4 122991001 |z -1 48 181938001 |F - 16-4 8
C -12-1 4 133172003 |V -15 34 183377001 |L -1 18
D -22 6 140726000 |C -2 4 184783001 §Z - 21 48
D -39 b 140890009 |A -23 2 215083001 | X -1-1-2 42
D -41 6 142002001 {Z -14 48 415814001 |2 -2-1 48
K -39 16 142205001 |2 -17 48 524303001 |D -52-4 6
L -1 18 142443001 fZ -6 48 525567000 |Q - 11 28
M -45 20 142708000 |F -4 8 533923001 {P -1-1-17 26
N -2-212 24 142709000 |F -6 8 P -1-1-39 26

062401016 |C -13 4 1142721001 |2 -12 48 552851001 | X -1-1-17-5} 42
G -13 10 144103009 {L -13-6 18 552907000 | Q -26 28
G -19 10 144504001 |L.  -1-3 18 554482000 |Q -12 28
M -57 22 144505000 | X -1-1-16-4] 42 Q -27 28

062401416 |D -7 6 144508001 |V -13 34 620599002 |[P -1-3 26

062401616 | T - 11 32 144784002 |W -1-1-22 38
W -1-1-28 38 145446001 | X -1-10 42
woo-1-1-31 38 145465001 |C -11-4 4
Y1 -3-3 44 145466001 |C  -11-2 4

062500816 | Y1 -2-8 44 145571101 | X -1-9 42

062501016 {J -88 14 146197001 | X -1-1-16 42
X -1-8 42 146198001 | X -1-1-16-1] 42
X -1-15 42 146199001 | X -1-1-16-2| 42

062501416 [Y1 -2-4 44 146200001 | X -1-1-16-3| 42

062671014 | Y2 -1-7 44 147777000 |C  -11- 4

070606800 |W -1-1-8 38 149483001 |V -33 34

070699800 |D -58 6 vV -6t 34

076002800 {H - 11 12 W -1-6 40
H -61 12 150179002 [N -1-4 24

076204659 |C -32 4 N__-2-2-3 24
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